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1 General Information
1.1 Product Description for Equipment under Test (EUT)

Applicant

FCC:

BROWAN COMMUNICATIONS INCORPORATION
No.15-1, Zhonghua Rd., Hsinchu Industrial Park, Hukou,
Hsinchu Hsien, Taiwan, 303

IC:

Browan Communications Inc.

No.15-1, Zhonghua Rd., Hsinchu Industrial Park, Hukou
Township, Hsinchu County, 303035 Taiwan

Brand(Trade) Name PRISM

Product (Equipment) / PMN Wi-Fi 6 AX3000 Dual-Radio Indoor Router
Main Model Name / HVIN MI14

Series Model Name N/A

Frequency Range

IEEE 802.11b/g/n HT20/ax HE20 Mode: 2412 ~ 2462 MHz
IEEE 802.11n HT40/ax HE40 Mode: 2422 ~ 2452 MHz

Maximum Conducted Peak
Output Power

IEEE 802.11b Mode: 26.69 dBm

IEEE 802.11g Mode: 25.92 dBm

IEEE 802.11n HT20 Mode: 25.69 dBm
IEEE 802.11n HT40 Mode: 23.17 dBm
IEEE 802.11ax HE20 Mode: 27.03 dBm
IEEE 802.11ax HE40 Mode: 23.71 dBm

Modulation Technique

IEEE 802.11b Mode: DSSS

IEEE 802.11g Mode: OFDM

IEEE 802.11n HT20 Mode: OFDM
IEEE 802.11n HT40 Mode: OFDM
IEEE 802.11ax HE20 Mode: OFDMA
IEEE 802.11ax HE40 Mode: OFDMA

Power Operation
(Voltage Range)

[ ] AC 120V/60Hz

(] Adapter I/P:

[] By AC Power Cord
X] PoE: DC 56V

Received Date

2023/11/24

Date of Test

2023/12/14 ~ 2024/03/07

*All measurement and test data in

this report was gathered from production sample serial number:

RXZ231124120-1 (Assigned by BACL, New Taipei Laboratory).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.2 Objective
This test report is in accordance with Part 2-Subpart J, Part 15-Subparts A and C of the Federal

Communication Commissions rules and RSS-247 Issue 3, August 2023 and RSS-GEN Issue 5,
February 2021 Amendment 2 of the Innovation, Science and Economic Development Canada.

1.3 Test Methodology
All measurements contained in this report were conducted with ANSI C63.10-2013, American

National Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices. And RSS-
247 lIssue 3, August 2023 and RSS-GEN Issue 5, February 2021 Amendment 2 of the Innovation,
Science and Economic Development Canada.

KDB 558074 D01 15.247 Meas Guidance v05r02

1.4 Statement
Decision Rule: No, (The test results do not include MU judgment)

It may not be duplicated or used in part without prior written consent from Bay Area Compliance
Laboratories Corp. (New Taipei Laboratory).

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

The determination of the test results does not require consideration of the uncertainty of the
measurement, unless the assessment is required by customer agreement, regulation or standard
document specification.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is not responsible for the
authenticity of the information provided by the applicant that affects the test results.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.5 Measurement Uncertainty

Parameter Uncertainty
AC Mains +/-2.53 dB
RF output power, conducted +/-3.74 dB
Power Spectral Density, conducted +/- 0.58 dB
Occupied Bandwidth +/-0.09 %
Unwanted Emissions, conducted +/-1.13 dB
9 kHz~30 MHz +/- 3.54 dB
. . 30 MHz~1 GHz +/- 4,99 dB
Emissions, radiated
1 GHz~18 GHz +/- 7.56 dB
18 GHz~40 GHz +/- 5.06 dB
Temperature +/-0.79 °C
Humidity +/-0.44 %

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the coverage
factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations, Decision Rule in
this report did not consider the uncertainty.

1.6 Environmental Conditions

Relative ATM
) Temperature o )
Test Site Test Date C) Humidity | Pressure | Test Engineer
(%) (hPa)
AC Line Conducted
Emissions 2023/12/25 16.3 42 1010 Jomg
Radiation Spurious | »095/19114-0024/3/7 | 19.6~23.7 66~70 1010 Aaron
Emissions
Conducted Spurious 2023/12/22 23.1 51 1010 Jing
Emissions
Emission Bandwidth 2023/12/22 23.1 51 1010 Jing
Maximum Output 2023/12/22 231 51 1010 Jing
Power
100 kHz Bandwidth of 2023/12/22 23.1 51 1010 Jim
Frequency Band Edge
Power Spectral Density 2023/12/22 23.1 51 1010 Jing

1.7 Test Facility
The Test site used by Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) to collect test

data is located on
X170, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 221, Taiwan, R.O.C.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is accredited to ISO 17025 by
Taiwan Accreditation Foundation (TAF code: 3732) and the FCC designation No.TW3732 under the
Mutual Recognition Agreement (MRA) in FCC Test.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: TW3732.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RXZ231124120RF03

2  System Test Configuration

2.1 Description of Test Configuration
For WIFI 2.4GHz mode, there are totally 11 channels.

Channel Fr((i\jl;tlezr;cy Channel Frg\(}llﬁgcy
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437 / /

For 802.11 b/g/n HT20/ax HE20 Modes were tested with channel 1, 6 and 11.

For 802.11n HT40/ax HE40 Mode were tested with channel 3, 6 and 9.

2.2 EUT Exercise Software
The test software was used “QSPR v5.0-00202”

The system was configured for testing in engineering mode, which was provi

ded by Applicant.

Engineering Mode

Power Level Setting

MIMO(CDD)
Low Middle High
Test Frequency - - : : : 3
Chain0 | Chainl | Chain0 | Chainl | Chain0 | Chain 1
802.11b Mode 19 19 19 19 19 19
802.11g Mode 15 15 15 15 15 15
Mode 802.11n HT20 Mod
A1n ode 15 15 15 15 15 15
MIMO(CDD)

802.11n HT40 Mode 12 12 12 12 12 12

802.11ax HE20 Mode 14 14 15 15 15 15

802.11ax HE40 Mode 12 12 12 12 12 12

SISO mode and MIMO mode have the same power level setting and base on output power testing,

MIMO mode power than SISO mode large, MIMO mode was selected for full
The device supports MIMO (CDD) at all modes.

The worst case data rates are as follows:
802.11b: 1Mbps

802.11g: 6Mbps

802.11n HT20: MCSO0

802.11n HT40: MCSO0

802.11ax HE20: MCS0

802.11ax HE40: MCS0

testing.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RXZ231124120RF03

2.3 Equipment Modifications

No modification was made to the EUT.

2.4 Support Equipment List and Details

Description Manufacturer Model Number
POE AELTA ADH-45AR B
NB DELL E6410

2.5 External Cable List and Details

Description Manufacturer Model Number
RJ-45 Cable BACL im
RJ-45 Cable BACL 2m

2.6 Test Mode

Full System (model: MI114) for all test item.
The device 802.11ax mode only supports full RU, not partial RU, test with full RU.

2.7 Block Diagram of Test Setup
See test photographs attached in setup photos for the actual connections between EUT and support

equipment.

Radiation:
Below 1GHz

AC Source

NB

Non-Conductive Table 80cm above Ground Plane

1.0 Meter

-
¢

1.5 Meter

\
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Above 1GHz:
AC Source
NB
POE
EUT 1.0 Meter
Non-Conductive Table 150cm above Ground Plane
- 1.5 Meter >
Conduction:
| LISN |—| AC Main
J\
| |
o (o |
1.0 Meter
Non-Conductive Table 80cm above Ground Plane
- 1.5 Meter: >
Conducted:

S —

NE
-
——

Spectram AnahTer

Froasr sertar Aftenuator EUT POE

e
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2.8 Duty Cycle
The duty cycle as below:

Radio On Time Off Time Duty Cycle uT VBW Setting
Mode (ms) (ms) (%) (kHz) (kH2)
802.11b 0.68 0.435 61 1.47 2
802.11g 1.955 0.17 92 0.51 1
802.11n 20 5.38 0.52 91 0.19 0.2
802.11n 40 5.38 0.50 91 0.19 0.2
802.11ax 20 5.36 0.60 90 0.19 0.2
802.11ax 40 5.38 0.56 91 0.19 0.2
Please refer to the following plots.
B Mode
Spectrum [@
Ref Level 30.00 dBm  Offset 10.50 dB & RBW 10 MHz
e ALt 30 dB & SWT Sms @ VBW 10 MHz
SGL
@ 1Pk Cirw
o M1 C p2[1] 0.02 dB
20— : M) 1 2242 diom
10 dB 740.00 ps
0 dem
10 dBm
20 dBm | |
AR AT Wit el pandustibal gt L) b
40 dBm
-50 deém
-60 dBm
CF 2.412 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 740,0 ps 22,42 dBm
oL mi| 1 £80.0 s -0.01 dB
D2, M1 1 -435.0 ps | 0.02 dB
“[ I

Date; 22, DEC.2023 03:50:27
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G Mode
Spectrum | m

Ref Level 20,00 dBm Offset 10.50 dB & RBW 10 MHz

e AL 30 dE & SWT Sms & YBW 10 MHz
SGL

@ 1Pk Cirw

M1 - p2[1] -0.07 dB
&m,w; A PRV, PP PO TN W Y e P ey “M%ﬂwgquu,mw\qw%«hwbﬁ%u Oyt

Mi1f1] 21.73 dpm
10 dem 710,00 ps

0 dBm

-10 dBm

-20 dBm

-30 dBm

whif b i
-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 1001 pts

500.0 ys/
Marker

Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 710.0 ps | 21.72 dbm

|1 1.955 ms -0.04 dp

1 -170.0 ps | -0.07 dB |

Date; 22, DEC.2023 14:19:27

N20 Mode
Spectrum | u:']]
Ref Level 30,00 dEm Offset 10.50 dB & RBW 10 MHz
e ALt 30 dB & SWT 20 ms @ YBW 10 MHz
SiGL
@ 1Pk Cirw
M1 i p2[1] -0.03 dB
WJ." ey ottt e n LT I ) P e SHEVERR R T PRt ES R
Mil1 ?1.p?|lam
10 dBm 1.3800 ms
o dem
-10 giBr
-20 IB..
20 %rl';i e A Uhoast
-40 dBm
-50 deém
-60 dBm
CF 2.412 GHz 1001 pts 2.0ms/
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 1.38 ms | 21,07 dBm
D1 | 1 5.38 ms 0.94 dp
D2 1 -520.0 ps | -0.03 dB | |
| O

Date; 22, DEC.2023 14:23:53
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N40 Mode
Spectrum | W ]
Ref Level 30,00 dEm Offset 10.50 dB & RBW 10 MHz
e ALt 30 dB & SWT 20 ms @ YBW 10 MHz
SiGL
@ 1Pk Cirw
p2[1] -0.53 dB
1 500.0 ps
20 dBm— (i) &
iy [T - R TET PN WA 0
| 2.140 :
10 dem 1400 jm
0 dem
-10 dBm
-20 deém
_30 dam J.I" ‘1|.:f1“: M
-40 dBm
-50 deém
-60 dBm
CF 2.422 GHz 1001 pts 2.0ms/
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 ' 1 2,14 ms 16.66 dBm
D1 M1| 1 5.38 ms -0.34 db
D2, M1 1 -500.0 ps | -0.53 dB | |
| N ] U
Date; 22.DEC.2023 14:25:20
AX20 Mode
Spectrum | u:']]
Ref Level 30,00 dEm Offset 10.50 dB & RBW 10 MHz
e ALt 30 dB & SWT 20 ms @ YBW 10 MHz
SiGL
@ 1Pk Clrw
M1 p2[1] -0.36 dB
02 D1
m LI CEINEE RN T WU SRL OO R NS TR LE, U T LU P HAWWMMthhM,‘Lo&QUUW
| M1[1] 21.psdBm
10 de 1.3600 ms
0 d@m:
-10 gBmh
-20 dBrp
-30 Ggp S ol o
-40 dBm
-50 deém
-60 dBm
CF 2.412 GHz 1001 pts 2.0ms/
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 ' 1 1.36 ms 21.75 dBm
D1 M1| 1 5.36 ms -0.43 di
D2, M1 1 -600.0 ps | -0.36 dB |

Date; 22, DEC.2023 14:28:53
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AX40 Mode
Spectrum | [@]

Ref Level 20,00 dBm Offset 10.50 dB & RBW 10 MHz

e AL 30 dB & SWT 20ms & VBW 10 MHz
SGL

@ 1Pk Cirw

p2[1] 0.40 dB

20 deatl! 560.0 ps

P, / T o s AT 1 TR SET SR TR WP e L) PR ERPRPHETCSRpPRPPPy | - 5 1. B |
i 2 1

[ | 5¢
10 dBm L.5400/ms

0 dem

-10 deém

-20 dBm

-30 dm .

-40 dBm

-50 dBm

-60 dBm

CF 2.422 GHz
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function |
M1 1 1.54 ms 16,59 dBm
D1 M1 | 1 5.38 ms -0.44 dB
pa mi| 1 -560.0 ps | -0.40 dB |

L L ] T

Date; 22, DEC.2023 14:31:02

1001 pts 2.0 ms/

Function Result |
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3 Summary of Test Results

Rules Description of Test Results
FCC §15.247(i), §1.1307(b)(3) RF Exposure Compliance
RSS-102 84 Exposure Limit Compliance
FCC 815.203 Antenna Requirement Compliance
RSS-Gen §6.8
FCC §15.207(2) AC Line Conducted Emissions Compliance
RSS-Gen §8.8
FCC §15.205, 815.209, §15.247(d)
RSS-247 85.5 . . .
Spurious Emissions Compliance
RSS-Gen §8.9
RSS-Gen §8.10
FCC §15.247(a)(2)
RSS-247 85.2(a) Emission Bandwidth Compliance
RSS-Gen §6.7
FCC 815.247(b)(3) Maximum Peak Output Power Compliance
RSS-247 85.4(d)
FCC §15.247(d) 100 kHz Bandwidth of Frequency Band Edge Compliance
RSS-247 85.5
FCC 815.247(e) Power Spectral Density Compliance
RSS-247 85.2(b)

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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4 Test Equipment List and Details

Serial Calibration | Calibration
Description Manufacturer Model
P Number Date Due Date
AC Line Conduction Room (CON-A)

LISN Rohde & Schwarz ENV216 101612 2023/2/2 2024/2/1
EMI Test Rohde & Schwarz ESWS 100947 2023/522 | 2024/5/21
Receiver

Pulse Limiter | Rohde & Schwarz ESH3Z2 TXZEM104 | 2023/5/18 2024/5/17
RF Cable EMEC EM-CB5D 001 2023/6/6 2024/6/5
Software AUDIX E3 V9.150826k N.C.R N.C.R

Radiation Room (966-A)

Active Loop .

Antenna ETS-Lindgren 6502 35796 2023/3/23 2024/3/22

Bilog Antenna SUNOL 2023/1/31 2024/1/30
with 6 dB SCIENCES & JBB/UNAT-6+ A050211§1/1554

Attenuator MINI-CIRCUITS — 2024/1/19 2025/117

Horn Antenna EMCO SAS-571 1020 2023/5/18 2024/5/17

Horn Antenna ETS-Lindgren 3116 62638 2023/8/25 2024/8/24

Preamplifier Sonoma 310N 130602 2023/6/16 2024/6/15

- ERA-100M-18G-

Preamplifier Channel 01D1748 EC2300051 2023/04/1 2024/03/31

Preamplifier A.H. Systems PAM-1840VH 174 2023/3/24 2024/3/23
Spectrum Rohde & Schwarz FSV40 101939 2023/3/24 | 202413123
Analyzer
EMI Test Rohde & Schwarz ESR3 102099 2023/6/16 | 2024/6/15
Receiver

. UFB197C-1- 2023/1/24 2024/1/23

Micro flex Cable UTIFLEX 2362.70U-70U 225757-001 5024/123 025101
. 2022/12/24 | 2023/12/23
Coaxial Cable COMMATE PEWC 8Dr 5023/12/23 5024/12/22
. UFB311A-Q- 2023/1/24 2024/1/23
Coaxial Cable UTIFLEX 1440-300300 220490-006 > 00011/23 | 2025/1/21
. J12J102248-00- | AUG-07-15- | 2022/12/24 | 2023/12/23
Coaxial Cable JUNFLON B-5 044 2023/12/23 | 2024/12/22
EMC105-SM- 2023/1/24 2024/1/23
Cable EMC SM-10000 201003 2024/1/23 | 2025/1/21
. K1K50-UP0264- 2023/1/24 2024/1/23
Coaxial Cable ROSNOL K1K50-450CM 160309-1 2024/1/23 | 2025/1/21
. K1K50-UP0264- 2023/2/2 2024/2/1
Coaxial Cable ROSNOL K1K50-50CM 15120-1 2024/1/23 | 2025/1/21
Band-stop filter Woken STI15-9831 STI15-9831-1 | 2023/10/20 | 2024/10/19
High-pass filter XINGBOKEJI XBLBQ-GTA54 | 200108-3-2 | 2023/10/20 | 2024/10/19
Software AUDIX E3 18621a N.C.R N.C.R
Conducted Room
Spectrum Rohde & Schwarz FSV40 101204 2023/5/30 | 2024/5/28
Analyzer

Cable UTIFLEX UFA210A 9435 2023/10/2 2024/10/1

Power Sensor Boonton RTP5006 11037 2023/5/23 2024/5/21

Attenuator MCL BW-S10W5+ 1419 2023/2/1 2024/1/31

*Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were traceable to
the SI System of Units via the R.O.C. Center for Measurement Standards of the Electronics Testing Center, Taiwan (ETC) or to

another internationally recognized National Metrology Institute (NMI), and were compliant with the current Taiwan Accreditation
Foundation (TAF) requirements.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5 FCC 815.247(i), 81.1307(b)(3) - RF Exposure

5.1 Applicable Standard

According to subpart 15.247(i) and subpart 81.1307(b)(3), systems operating under the provisions of this section
shall be operated in a manner that ensures that the public is not exposed to radio frequency energy level in
excess of the Commission’s guidelines.

For single RF sources (i.e., any single fixed RF source, mobile device, or portable device, as defined in

paragraph (b)(2) of this section): A single RF source is exempt if:

(A) The available maximum time-averaged power is no more than 1 mW, regardless of separation distance. This
exemption may not be used in conjunction with other exemption criteria other than those in paragraph
(b)(3)(ii)(A) of this section. Medical implant devices may only use this exemption and that in paragraph
(b)B)(i)(A);

(B) Or the available maximum time-averaged power or effective radiated power (ERP), whichever is greater, is
less than or equal to the threshold Pth (mW) described in the following formula. This method shall only be used
at separation distances (cm) from 0.5 centimeters to 40 centimeters and at frequencies from 0.3 GHz to 6 GHz

(inclusive). Pth is given by:

ERPy4 can (d/20em)* d = 20cm
Pey (mW) =

ERPyo om 20cm < d = 40cm

Where

1 : &0 ) dF15In GH
x = —log, o[ ————=) and fis in GHz;
I“(E”P.‘u.-.uﬁ

2040/ 0.3GHz < f = 1.5GHz

ERPyg o (MW) = I
3060 1L5GHz < f = 6GHz

(C) Or using Table 1 and the minimum separation distance (R in meters) from the body of a nearby person for
the frequency (f in MHz) at which the source operates, the ERP (watts) is no more than the calculated value
prescribed for that frequency. For the exemption in Table 1 to apply, R must be at least A/2xw, where A is the free-
space operating wavelength in meters. If the ERP of a single RF source is not easily obtained, then the available
maximum time-averaged power may be used in lieu of ERP if the physical dimensions of the radiating
structure(s) do not exceed the electrical length of A/4 or if the antenna gain is less than that of a half-wave dipole

(1.64 linear value). Tahle 1 10 § 1.1307(b)(3)(i)(C) - Single RF Sources Subject to Routine

Environmental Evaluation

:{r:;:):x: Threshold ERP
(MHz) (watts)
0.3-1.34 1920 R2
1.34-30 3,450 R¥/f2,
30-300 3.83R%
300-1,500 0.0128 R,
1,500-100,000 10.9R2.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5.2 RF Exposure Evaluation Result

Project info

Band Freq Tunr-up Power Ant Gain Distances Tunr-up Power ERP ERP
(MHz) (dBm) (dBi) (mm) (mW) (dBm) (mW)
WIFI 2.4GHz 2412 27.5 5.24 200 562.34 30.59 1145.51
WIFI 5GHz 5180 21 5.53 200 125.89 24.38 274.16
8 1.1307(b)(3)(i)(A) and (C) method is not applicable.
§ 1.1307(b)(3)(i)(B)
Freq Pth ERP 20cm Result
Band X .
(MHz) (mW) (mW) Option B
WIFI 2.4GHz 2412 3060.00 1.899 3060 exempt
WIFI 5GHz 5180 3060.00 2.065 3060 exempt

The available maximum time-averaged power or effective radiated power (ERP), whichever is greater
This method shall only be used at separation distances (cm) from 0.5 centimeters to 40 centimeters and at

frequencies from 0.3 GHz to 6 GHz (inclusive).

The WIFI 2.4GHz and WIFI 5GHz can transmit simultaneously:

i PN ERR
&t Py &4 ERPor,;

= Pwir1 246Hz/Pth + PwiFi sgrz/Pth =1145.51/3060 + 274.16/3060 = 0.464 < 1.0

Evaluated,;,
— Exposure Limit, —

Result: The device compliant the SAR-Based Exemption at 20cm distances.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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6 RSS-102 84 — EXPOSURE LIMIT

6.1 Applicable Standard

According to RSS-102 §4:

For the purpose of this standard, Industry Canada has adopted the SAR and RF field strength limits established

in Health Canada’s RF exposure guideline, Safety Code 6.

Table 4: RF Field Strength Limits for Devices Used by the General Public (Uncontrolled Environment)

Frequency Range

Electric Field

{MHz) V/m rms)
0.003-10£ g3
0.1-10
1.1-10 87/ f9=
10-20 27.46
20-48 58.07/ f*-2°
48-300 22.06
300-6000 34250307
5000-15000 61.4
15000-150000 61.4
150000-300000 0.158 f9°

Naote: | Is frequency in MHz.
" Based on nerve stimulation (NS,
** Based on specific absorption rate (SAR)

Calculated Formulary:

Magnetic Field
(A/m rms)

90

0.73/ f

0.0728
0.1540/ {725
0.05852
0.008335 § 03417
0.163
0.163

421 x 10405

S = PG/4 n R2= power density (in appropriate units, e.g. W/m?);

P = power input to the antenna (in appropriate units, e.g., W);

Power Density
(W/m?)

2
8.044/ .5
1.291
002679 f 06534
10
10

6.67x10° f

Reference Period

(minutes)

-
Instantanecus

6
]
516000/ f 12

616000/f' 2

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor,

is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., m);

For simultaneously transmit system, the calculated power density should comply with:

.S‘_-

—t %]

fi SL*.HL‘.'JF

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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6.2 RF Exposure Evaluation Result

Frequency Antenna Gain Tune-up : Power RF EXxp.
Mode Range Power Dl(s,rt;:\rr’:ses Density Limit
(MHz) (dBi) | (numeric) | (dBm) (W) (Wim?) | (W/m?)
WIFI 2.4GHz | 2412-2462 5.24 3.342 27.5 0.562 200 3.7388 5.37
WIFI 5GHz 5180-5825 5.53 3.573 21 0.126 200 0.8948 9.05

The WIFI 2.4GHz and WIFI 5GHz can transmit simultaneously.

Simultaneous transmitting consideration (worst case):
The ratio=MPEg/limit + MPEwi.ri/limit = 3.7388/5.37+0.8948/9.05 = 0.795 < 1.0

So simultaneous exposure is compliant.

Result: The device compliant the RF Exposure at 20 cm distance.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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7 FCC 815.203 & RSS-GEN 8§6.8— Antenna Requirements

7.1 Applicable Standard
According to § 15.203,

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique
coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.
The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the user of a
standard antenna jack or electrical connector is prohibited.

According to RSS-Gen 6.8:

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum permissible
antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate the
compliance of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.)
specified in the applicable RSS, when the transmitter is equipped with any antenna type, selected from this list
For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level. However,
the transmitter shall comply with the applicable requirements under all operational conditions and when in
combination with any type of antenna from the list provided in the test report (and in the notice to be included in
the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements with each
antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the following notice
in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science
and Economic Development Canada to operate with the antenna types listed below, with the maximum
permissible gain indicated. Antenna types not included in this list that have a gain greater than the maximum gain
indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be
used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required impedance

for each antenna type

7.2 Antenna Information

Manufacturer Model Type Antenna Gain Impedance

HLTRONICS(KUNSHAN)CO.LTD. | Q-2425-05FI FPC Antenna 0:5.05dBI | 5,

Antenna 1: 5.24 dBi

The antenna is permanently connected to the EUT.

Result: Compliance

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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8 FCC §15.207(a) & RSS-GEN 8§8.8— AC Line Conducted Emissions

8.1 Applicable Standard
According to §15.207

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the
band 150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 uH/50 ohms
line impedance stabilization network (LISN). Compliance with the provisions of this paragraph shall be based
on the measurement of the radio frequency voltage between each power line and ground at the power terminal.

The lower limit applies at the boundary between the frequencies ranges.

According to RSS-GEN §8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to the
public utility AC power network, the radio frequency voltage that is conducted back onto the AC power line on
any frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the limits in table 4, as
measured using a 50 pH / 50 Q line impedance stabilization network. This requirement applies for the radio
frequency voltage measured between each power line and the ground terminal of each AC power-line mains
cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement for
compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable of a
representative support device, while it provides power to the EUT. The lower limit applies at the boundary

between the frequency ranges. The device used to power the EUT shall be representative of typical applications.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56 Noel 56 to 46 Noel
0.5-5 56 46
5-30 60 50

Note 1: Decreases with the logarithm of the frequency.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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8.2 EUT Setup

.~ Wertical Reference
Ground Plane

Tast Reac eiver

- 40 £
cm
e ——
EUT )‘L‘J' g o O o
[
S0cm
sy P
¥ Il . B L1
S ™
\\ . \\
Bonded to Horizontal \HﬂriIﬂntﬂlREfErEnEE
Ground FPlane Ground FPlane

INote: 1. Support units were connected to second LISTH.
2. Both of LISNs (AWM 830 con from ETUT and at the least 30 cm
trom other units and other metal planes support units,

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification used was
with the FCC Part 15.207 and RSS-GEN limits.

8.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations

Frequency Range IF B/W
150kHz — 30MHz 9kHz

8.4 Test Procedure
During the conducted emission test, the adapter was connected to the outlet of the LISN.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.

8.5 Corrected Factor & Over Limit Calculation
The factor is calculated by adding LISN/ISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter

Attenuation. The basic equation is as follows:

Factor = LISN VDF + Cable Loss + Transient Limiter Attenuation

The “Over Limit” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, an over limit of -7 dB means the emission is 7 dB below the limit. The equation for Over
Limit calculation is as follows:

Over Limit = Result — Limit Line

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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8.6  Test Results
Test Mode: Transmitting

Main: AC120 V, 60 Hz

(Worst case is 802.11ax HE20 mode High channel)

Line

Neutral

20231225 12:13:1%

o ait} A
N & e \ o1,
o
|
L P
" u [ i ] v & ] “wou i I f n 3
vt B Frmsim
Ko Frequency Reading Carract EBambt Limat Orver it Ramark Phas e, Freguency Beadinz Correct Reault Limit Over limit Eemark Phase
(MEHI) dBuY Fastor{4) &80V aRaV {HE) (MHz) dBu¥ Factor(d8) dBaV dBaV a3y
1 0158 12 1950 4669 65.56 -1887 ar Ling 1 0132 2080 1050 930 8501 -18.61 Qr Neutral
2 0158 1419 19.50 B79 35.36 -2177 Average Line 2 0132 1457 1950 307 5591 -84 Average Neutral
3 4578 20.37 215 40.52 56.00 -15.43 QF Line 3 6186 3057 I AT 5073 e0.00 27 QP Neutral
4 4578 1195 2015 3210 £6.00 -13.50 Average Line 4 6186 24an 2016 4136 0.00 Eal Average Neutral
g 7100 3240 2D1¥ 5254 60.00 -T4b P Line 3 7100 3240 013 3233 &0.00 -7A43 QrF MNeutral
L] 7100 230 018 4314 50.00 -bEb Averaze Line (-3 7100 nn 20.15 4338 30.00 £.62 Averags Meutral
7 8456 21 1% 5133 &0.00 767 o) Line 7 B4%e 371 014 3183 &0.00 E13 oQF MNeutral
8 B45e e 8 2015 Wy 50.00 395 Averaga Lina 8 458 Aamn 014 4386 30.00 514 Averags Meutral
L L0847 790 2013 4804 &0.00 -11.96 QF Lina . 10905 26.95. miT 4713 6000 -1287 QP Heutal
1 1847 1243 mis 3958 50.00 -l042 Avsrags Lma 10 10.905 18.33 2017 3900 50.00 -11.00 Average Neutial
1 18.232 2093 040 4133 60.00 -18.67 aF Line 11 18.059 2035 2045 4078 6000 -1922 oF Neuhal
12 18232 1314 040 3.3 30.00 -1646 Average Line 12 13.039 1270 2045 3316 50.00 -16.84 Average Heutral
Note:

Result = Reading + Factor
Over Limit = Result — Limit Line
Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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9 FCC 815.209, 815.205, §815.247(d) & RSS-247 85.5, RSS-GEN
88.9, §8.10 — Spurious Emissions

9.1 Applicable Standard

As per FCC 815.35(d): Unless otherwise specified, on any frequency or frequencies above 1000 MHz, the
radiated emission limits are based on the use of measurement instrumentation employing an average detector
function. Unless otherwise specified, measurements above 1000 MHz shall be performed using a minimum

resolution bandwidth of 1IMHz.

As per RSS-Gen 8.10,

Restricted frequency bands, identified in table 7, are designated primarily for safety-of-life services (distress
calling and certain aeronautical activities), certain satellite downlinks, radio astronomy and some government
uses. Except where otherwise indicated, the following conditions related to the restricted frequency bands apply:
(a)The transmit frequency, including fundamental components of modulation, of licence-exempt radio apparatus
shall not fall within the restricted frequency bands listed in table 7 except for apparatus compliant with RSS-
287, Emergency Position Indicating Radio Beacons (EPIRB), Emergency Locator Transmitters (ELT), Personal
Locator Beacons (PLB), and Maritime Survivor Locator Devices (MSLD).

(b)Unwanted emissions that fall into restricted frequency bands listed in table 7 shall comply with the limits
specified in table 5 and table 6.

(c)Unwanted emissions that do not fall within the restricted frequency bands listed in table 7 shall comply either

with the limits specified in the applicable RSS or with those specified in table 5 and table 6.

As Per FCC §15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in

any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 — 16.423 608 — 614 4,5-5.15
0.495 - 0.505 16.69475 — 16.69525 960 — 1240 5.35-5.46
2.1735-2.1905 16.80425 — 16.80475 1300 — 1427 7.25-7.75
4,125 -4.128 25.5 - 25.67 1435 -1626.5 8.025-8.5
417725 - 4.17775 37.5-38.25 1645.5 - 1646.5 9.0-9.2
4.20725 — 4.20775 73-74.6 1660 — 1710 9.3-95
6.215 - 6.218 74.8 - 75.2 1718.8 - 1722.2 10.6 —-12.7
6.26775 — 6.26825 108 —121.94 2200 — 2300 13.25-13.4
6.31175 - 6.31225 123 -138 2310 — 2390 14.47 - 14.5
8.291 - 8.294 149.9 — 150.05 2483.5 — 2500 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2690 — 2900 17.7-21.4
8.37625 — 8.38675 156.7 — 156.9 3260 — 3267 22.01 -23.12
8.41425 — 8.41475 162.0125 -167.17 3.332-3.339 23.6 -24.0
12.29 - 12.293 167.72 - 173.2 33458 — 3 358 31.2-31.8
12.51975 - 12.52025 240 — 285 3.600 - 4.400 36.43-36.5
12.57675 - 12.57725 322 -335.4 Above 38.6
13.36 - 13.41 399.9 - 410

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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As per FCC 815.209(a) and RSS-GEN §88.9: Except as provided elsewhere in this Subpart, the emissions from

an intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (micro volts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 - 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.

However, operation within these frequency bands is permitted under other sections of this Part, e.g., Sections

15.231 and 15.241.

According to ANSI C63.10-2013, section 5.3.3

Measurements may be performed at a distance other than the limit distance provided they are not performed in

the near field, and the emissions to be measured can be detected by the measurement equipment (see 4.3.4).

Measurements shall not be performed at a distance greater than 30 m for frequencies above 30 MHz, unless it

can be further demonstrated that measurements at a distance of 30 m or less are impractical. Measurements from

18 GHz to 40 GHz are typically made at distances significantly less than 3 m from the EUT. When performing

measurements at a distance other than that specified, the results shall be extrapolated to the specified distance

using an extrapolation factor of 20 dB/decade of distance (inverse of linear distance for field-strength

measurements or inverse of linear distance-squared for power-density measurements).

As per FCC §15.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under paragraph
(b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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As per RSS-247 5.5,

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided that the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of root-mean-square
averaging over a time interval, as permitted under section 5.4(d), the attenuation required shall be 30 dB instead

of 20 dB. Attenuation below the general field strength limits specified in RSS-Gen is not required.

9.2 EUT Setup

9kHz-30MHz:
‘ . = 3m " Loop Antenna
EUT
—_— Recelver
| [ |
W W
Turn Table 0.8m lm
A A
| [
T T Tl T T T T ol A
Ground
30MHz-1GHz:
Ank Tower
I Im
|
( |
Gm Turn Table
| Arrmliﬂr-_-rl—I Rm:eiwl]»
Grournd Plane
1-18 GHz:
Ant, Tower
I Im 1
ol ["‘-==._
o e
[ | |
1.5m
Turn Table jh'l I"'I'u |'III', 'llllll |l.IIl JA'! J."'II I."‘II f\ f\/\ - —
_Il'n'l III.'lI Il'fll 'nllr -”:”: IIIIl \f ||r 1 II| Amplifier R"W‘e""“‘:”|_

Ground Plane
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18-26.5 GHz:
Ant, Tower
im |
EUT rﬂh""::: 1-4m
el | L o |

1.5m
Turn Table A A A AAAAAAAA

fA I'I' I'I' AW ANAW | I i I\
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Receiver|—

- Amplifier

Ground Plane

Radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance with the
ANSI C63.10-2013. The specification used was the FCC Part 15.209, FCC 15.247 and RSS-Gen, RSS-247 Limits.

9.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 26.5 GHz. During the radiated emission test, the EMI test receiver

was set with the following configurations measurement method 6.3 in ANSI C63.10.

Measurement
Frequency Range RBW VBW Duty cycle method
9 kHz - 150 kHz 300 Hz 1 kHz / QP/AV
150 kHz - 30 MHz 10 kHz 30 kHz / QP/AV
30-1000 MHz 120 kHz 300 kHz / QP
1 MHz 3 MHz / PK
Above 1 GHz 1 MHz 10 Hz >98% Ave
1 MHz uT <98% Ave

Note: T is minimum transmission duration

If the maximized peak measured value complies with under the QP/Average limit more than 6dB, then it is

unnecessary to perform an QP/Average measurement.

9.4 Test Procedure
Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all

installation combinations.

All data was recorded in Quasi-peak and average detector mode from 9 kHz to 30 MHz, Quasi-peak detector

mode from 30 MHz to 1 GHz and PK and average detector modes for frequencies above 1 GHz.

Prescan using three directional polarities. (parallel, vertical and ground parallel)

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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9.5 Corrected Factor & Margin Calculation
The Correct Factor is calculated by adding the Antenna Factor and Cable Loss, and subtracting the Amplifier

Gain from the Meter Reading. The basic equation is as follows:

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable limit.
For example, a margin of -7 dB means the emission is 7 dB below the limit. The equation for margin calculation

is as follows:

Margin = Level — Limit

9.6 Test Results
Test Mode: Transmitting

(Pre-scan with three orthogonal axis, and worse case as X axis.)

9kHz-30MHz:
(Worst case is 802.11ax HE20 mode, high channel)

(Prescan using three directional polarities, worst case parallel.)

9kHz-150kHz 150kHz-30MHz
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514 "‘-"--—'--Jn-w.T.\ gl S e e P v S BT o b I i L ek =hww%
a3 | | ’ 293
7| | | l 1 148

o | ] S A1 I 1 —

0.008 0.037 065 0094 0122 015 015 512 200 1805 2403 30

Frequancy (M- Frequency (MHz)
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuwW  dB/m  dBuV/m  dBuV/m dB  (cm) 0 " Mz dBuv  dB/m  dBuV/m  dBuV/m  dB (ecm)  (°)

2813  38.71 16.25 52.96 125.36 -72.48 180 141 Averags 2.478  45.30  18.61 55.91 £3.54 -13.83 108 18 QP

8.819 37.36 15.87  52.43 121.96 -59.53 188 315 Average 2.985 45.86 10.46  S6.32  69.54 -13.22 168 227 QP

©.624 37.55 14.45  52.9@ 120.67 -58.87 180 220 Average 5.675 42.00 10.78  53.87 3,54 -15.67 108 143 QP

0.830  37.42 13,74  51.16 118,14 -66.08 188 185 Aversge 17.194 42.82 11.57 54.39 g 15.15 188 315 QP

©.853 38.48 12.26  56.74 113.65 -62.31 100 & Average 55.ga3 @2 41 41.71 53 @D 1572 1ea 228 gp

P.864 38.48 11.56  49.96 111.48 -51.52 189 74 Average 35.128 4822  11.71  51.93 17.61 1e@ 217 QP

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

30MHz-1GHz:
(Worst case is 802.11ax HE20 mode)

Low channel

Horizontal Vertical
B Level (dBuVim) Data: 2023-12-29 " Lewe (dBuVim) Data: 2023-12-39
700 0.0
600 600
04 500
0.0 40.0
300 et 0.0 1
200 0.0
00 100
30 221, e, 512 w00, 1000
30 P Byt 2 206, 1000 Frequancy (MH2)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degres Remark
IHz dBuwv  dB/m  dEuW/m  dBuv/E d&  (cm) ) 1t dul dB/m dBult/m dBU/e 48 (em) S
34,998 46.89 -14.62  32.18 43,58 -11.32 188 253 QF 30000 3436 381 2135 4B.eR -B.65 100 4 o
262.886 44.55 -18.86  34.49  46.88 -11.51 188 R 54.25¢ 43.76 -16.25  27.51  4@.e@ -12.45 108 266 QP
s48.1668  33.55 -§.39  35.16  45.08 -28.54 108 14 QP 79.476  42.B4 -15.93 26.91  4B.e@ -13.83  1ea 28 QP
675.058 30,73 -2.19  28.54  46.80 -17.46 108 368 OP 95.968  42.41 -14.25  28.16  43.56 -15.34 1@ 147 OP
967,020 26.85  2.63  29.48  54.89 -24,50 108 320 QF 245.34@  36.08 -11.20  24.88  45.08 -21.12 108 234 QP
a72 s 17.es 254 2958 saes -2041 108 245 OF 945.656 26.87  2.69  30.56  46.88 -16.44 188 147 QP
Middle channel
Horizontal Vertical
kel i) Daia: 302312 23 ppleve] WBuVImy Date: #02312-29
0.0 T0.0
609 600
500 0.0
£0.0) 400 —1
304 7 Lot o 0
20.0) 20.0
100 10.0
30 2, . 812, 206, 1000
30 24, EDN— w0, 1000 ey (i)
Freq. Reading Factor  Lewvel Limit  Margin Height Degres Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBeV dB/m  dEuv/m  dBuV/m 45 (em) ™ MHz dBuV de/m  dBuW/m dBuV/e dg  (cm) [
54.920 46.58 -14.72  31.86  43.58 -11.64 188 248 OP 3p.eee  35.12 -3.81  32.11  48.88 -7.85 188 378 QP
263.770  44.16  -9.93  34.24  45.00 -11.76 108 o op 54,250 44.44 -16.25  28.19  48.08 -11.81 108 338 QF
329.838 34.89 -B.95  25.14  46.88 -20.86 188 338 oF 79.478  43.55 -15.93 27.62  4.@@ -12.38 1@8 7R
Ss2.ea 2.8 -5.51  23.69  45.e9 -22.31 128 307 OP 94.908  42.44 -14.62  27.82  43.58 -15.68 108 26 oF
656 328 38.81 -2.31  38.58 4588 -17.58 108 3 op 283,488 35.92 -11.22  24.78  46.88 -21.38 188 331 OQF
945,656 28.68  1.17  29.35 4.8 -16.75 108 158 OP 95@.538 26,92  2.78  29.70  46.08 -16.32 108 328 QP

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

High channel

Horizontal Vertical
. Date: 2023-12-29 J— Date: 023-12.29
o,
700 700
600 &0
E E
40,04 40.0
300 o £ estbatad
| N 0 ol
100 101
0 224, 410 812 06 1000 n 224, a8, Wz, s00, 1000
Fraquancy (MHZ) Frequency (MHZ)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Lewel Limit Margin Height Degres Remark
MHz  dBuV  dB/m  dBuW/m  dBuV/m d8  (em) ) MHz  dBuV  dB/m dBuV/m  dBUV/e dg  (cm) (&
95,968 47.17  -14.25 32.92 43,58 -18.58  1ea 255 QP IB.eBE  35.85  -3.81 33.84 4p.88 -7.95 188 138 QP
254,748 44,24 -9.79 34.45 46,08 -11.55  1ea a8 qF 54.258 43.23 -16.25 26.98 48,08 -13.82 188 297 QP
329.738  32.86 -B.55  23.51  46.88 -22.49 188 339 QP 70.47@ 43.e5 -15.03  37.12  48.88 -12.88 108 23 QP
348,166 31.88 -8.39  23.49 45,00 -22.51 188 RS 94,998 42,57 -14.62 27,95 43,58 -15,55  1e8 165 QP
655,658  39.81 -2.49 28.32 a6.08 -17.68 108 B oor 268,620 34.24 -9.66 24,58 46,08 -21.42 108 368 QP
958,236 27.11 2.8 29.51 54,80 -24.93 180 8 opF 927.256 27.48  2.35  39.83  45.88 -16.17 168 &2 QP
Low channel
Horizontal Vertical
gy v (B Dalo: 023-13-14 . Lievel Bt} Date: 023-12-14
. 111.1)
b 03
784 784
o 2 635
- — A A | P !
478 e
18 n
159 159
2 034 23548 23rra Ree a2 "B 73324 13548 7377.2 73956 2422
Froquancy (MHz} Frequency (MHI)
Freq. Reading Factar Level Limit Margin Height Degreae Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m a8 (em) (%) Wiz dBuV  dB/m  dBuV/m  dBuV/m 4B (cm) (%)
ARNR.AAR  BRUA0 SIRAL 7RG BEAA 695 1R 1S Aversge 2387.168  63.29 -11.83  52.26  54.88 -1.74 126 168 Average
2385.488 69.76 -11.64 58.74 74.08 -15.26 123 158 Peak 2387.168 72.49 -11.83 51.46 74.88 -12.54 126 168 Peak
2412 @88 117.97 -18.94 167.83 128 158 Average 2417868 123.33 -19.94 112.39 126 168 Average
2412.900 120.28 -16.94 189.34 128 150 Peak 2412.000 126.17 -18.94 11523 176 168 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

Middle

channel

Horizontal

Vertical

Date: 20239214

1 137Level 4By} Date: 2023-12-14
HiA g M
|'.l |l
IV
531 IR LAY 5.3
L It |
1A
704 1 0.4
! "
) A i 5
i | = M L bt
- A e b Lo e s s PP ST BT Ve ST M \
478 475
g A
159 18.9|
2310 2348, 386, 2424 2462 2500 230 2348 6. 2424, 2452 2500
Fregquescy (MH2) Frequency (MHz)
Freq. Reading Factor Laval Limit Margin Height Degres Remark Freq. Reading Factor Lewvel Limit Margin Height Degree Remark
Wiz dBuV¥  dB/m  dBWV/m  dBuV/m 4 () (°) Wiz dBuV  dB/m  dBuV/m  dBuV/m &% (em)  (°)
2437.800 118.19 -18.92 187.27 127 148 Average 2437.p0R 126.93 -1D.92 115.17 114 160 Average
2437.808 120.87 -18.92 109.75 127 148 Peak 7437.P08 128.48 -19.92 117.48 114 168 Peak
High channel
Horizontal Vertical
| Date: 20234214 Date: 2023.12.14
zLEvel (Buvim) a7 LEvel 3BEVIm)
LILE] < LU K] e 2 S
: F U K
B \
953 W , 853 7 S
T4 —— 3.4
b ! !
B35 \L‘_ 1 635 4
LT i i et B
AT 475
1.8 18]
159 159
M52 HE1E una 24008 24804 2500 2452 P 4712 24508 2400.4 2500
Freguency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv di/m  dBuV/m dBuV/m dB  (cm) {*) MHz dBuy dB/m  dBuv/m  dBul/m dB  (em) ()
2452.808 117.55 -18.76 186.8% 145 147 Average 2452.900 125.15 -18.76 114.39 136 178 Average
2452.980@ 119.75 -18.76 1€8.%3 145 147 Peak 2452.000 127.51 -19.7% 116.75 136 170 Peak
2497.924 57.3@ -18.31 4595 54,88  -7.01 145 147 Average 2483.584 62.B5 -18.48 51.57 54.80 -2.43 136 178 Average
2497.824 59.85 -18.31 59.54 74.88 -l4.48 145 147 Peak 24B3.584 721.67 -1@8.48 62.19 74.80 -11.81 136 178 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03

802.11g mode

Low channel

Horizontal Vertical
Level (dBuvm} Date: 2023-12-14 1g7Level uBuVim) Thoke: 203 X244
4 -
na ma g \I
II )
{
95 959 / }
704 74 . .
'
. e s : - ‘-MH-"
S " e ben
478 L
4 I
15.9] 159
2310 21724 73588 23772 71395 2422
2310 21324 23548 3712 73006 2422
Frequeney (MH2) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) =) Mz dBuv dB/m dBuV/m dBuV/m 8 (cm) )
2373.856 57.81 -11.12 45,89  54.88 -8.11 131 151 Average 238‘?.:63 54.87 -11.03 53.&: 54.00  -6.95 126 175 »:vernge_-
S Teas Sy Suter  Jeee iess 1% 5ot padkh 2389408 R8.98 -11.03  60.95 7406 -4.65 126 175 Peak
3417.908 118.68 -18.94  99.66 131 151 Avarage 2412.600 117.55 -18.94 166,61 126 175 Averoge
2417.P08 120.85 -18.94 189,11 131 151 Peak 2412.@00 127.52 -10.94 116.58 126 175 Peak
Middle channel
Horizontal Vertical
17 erel 4BuVim) - - ik el {dmdVim) . - . . - . - ol il
LI E] o M1
e 953
T4 794
II,-J
615 835 { |
i rmal P .-A.-nj‘I B P SR i n Sl e e
478 475
148 1 1 314
159 158
2310 218 2386, 203, 2462, 2500 310 FET 7386 2024, 2462, 2500
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit HMargin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuv  dB/m  dBul/m  dBuV/m d8  (em) ) MHz  dBuV  dB/e  dBuV/m  dBuV/m 8 (cm) )
2437 @08 118.77 -10.92  99.8% 127 14% Average 2437.800 118.79 -18.92  187.87 128 173 Aversge
2437.000 120.17 -19.52 189.25 127 148 Peak 2437.800 128.61 -18.92 117.69 128 173 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

High channel

Horizontal Vertical
ya7LEwet [0BuVm) Date: 20231214 Jaghevel g8y Date: 2023-12-14
— o -
m 2. 114 _/‘“-\__r-’r e N 7
& i . S i Wl g
J”-‘_“’/‘ . P -‘__‘. J \
w3 ] kY 3 A
i Y, \‘m_.\
T34 - 70.4 L
1 T | | F\’\« ‘\e’"“\ﬂ'\‘“:
b
618 B! 635 1 'M"‘\
b, : e b b ol i e,
476 i 476
e I8
158 159
7452 4616 4712 F4B0.H 24804 2500 2052 24645 24712 2480, 24504 2500
Frequency (MHT) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Meight Degres Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuW/m  dBuV/m dB  (cm) {*) MHz dBuY dB/m  dBuV/m  dBuV/m dB  (cm) )
2452 _BB8 11287 -10.76 99_31 147 148 Average 2462 808 117.97 -18_76 18721 137 175 Averags
2462.008 119.60 -18.76 108.84 147 148 Peak 2462.000 127.62 -10.76 116.86 137 175 Peak
2496.928 56.63 -18.31 46.32 54.08 -7.68 147 148 Average 2483.501 63.91 -19.48 53.43 54,08 -8.57 137 175 Averape
2496.928 70.86 -18.31  59.75  74.88 -14.25 147 148 Peak 2483.501 82.93 -16.48  72.45 74.88 -1.55 137 175 Peak
Low channel
Horizontal Vertical
Date: 20334244
1z7 Ve BVim) e Dals; 20231214
4
" 4
/'\. ma
Y
5.3 i \ 953
/ \
I3
o4 ri ro.4
635 635
POV Py - et ‘-‘"“""“H T A A
478 a8
nsg 3.8
15.9] 159
o FARFR 3548 BT Fal R FLFr 310 23324 23548 23972 73006 2422
Frequency (MHZ) Frequency (MHz)
Freq. Reading Factor Lewvel Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m d8 (em) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m d8 (cm)  (°)
2385.712  56.56 -11.84  45.52 54,68 -B.48 131 153 Average 2388.5968 63.80 -11.83  52.77  54.80 -1.23 138 177 Average
2385.712 69.87 -11.@4 58.83 74.68 -15.17 131 153 Peak 2388.966 77.84 -11.83 66.81 Ja.ee  -7.19 13 177  Peak
2412.9090 109.99 -18.94 EEN: 131 153 Average 2412.908 115.89 -16.94 1@4.15 138 177  Average
7417.8098 128.87 -19.94 189.88 131 153 Peak 2412.908 126.B8 -1@.54 115.94 139 177 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

Middle channel
Horizontal Vertical
; 120231214
‘wl.ew:!(nBuu-m] i 4 12?La_uﬂ IGB-Vm_ﬂ Daw JBJJJZ-?-?
2
A
" " AN
Fl
95.3) 953 !
T
f 1
794 794 If \‘N
T
63.5] {
i - " o -th | PP IR I i i ‘_M’Mvwﬁw et et
476} AT.8)
na 8
15.9| 159
2310 2348, 2388, 4. 2482, 2500
Froquency (MHZ) 2310 2348, 23!&." ; ﬂ‘m”ma. 2462 2500
Fraq. Reading Factor Level Limit  Margin Height Degree flemark Freq. Reading Factor Level Limit  Margin Height Degree Remark
Mz dBuV  dB/m  dBuV/m  dBuV/m di  (cm) £ MHz dBuV  dB/m  dBUV/m  dBuV/m dB  (cm) )
2437.008 109.60 -16.92  98.88 127 150 Average 2437.608 115.84 -18.92  167.12 126 162 Aversge
2437.806 128.41 -18.92 189.49 127 150 FPuak 2437,800 128,72 -10.92 117.8@ 126 1562 Peak
High channel
Horizontal Vertical
Date: 20231214 Level [dBuim) Date: 20231214
1z evel (4BuVim) = 1275 . - .
g
1111 2 | )
P /
IR B N / \
ssy A sy f 5
/ \ L
|7 '\ \N
T04 \ 84 T
I S
| m oA
615 \ 4 B8 \mww,mlm‘um_
475 475 T
Inm s
s 15.9]
. 1
2452 24616 2471.2 2400.8 24504 2500 2453 24516 24712 2450.8 2490 .4 2500
Frequency (M7} Frequency (MHz)
Freq. Reading Factor Leval Limit Margin Height Degree Remark Fraq. Reading Factor Leval Limit Margin Height Degreaes Remark
MHz dBuy dB/e  dBuV/m  dBuV/m dB  (cm) () MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (%)
2462.800 10%9.23 -10.76 a98.47 122 159 Average 2462 968 115 82 -18.76  105.86 127 173 Average
2452.800 119.58 -l18.76 188.82 122 159 Paak 2462.060 127.28 -10.76 116.52 127 173 Peak
2491.792 56.43 -18.33 46.85 5488 -7.95 122 153 Average 2483.536 53.95 -10.48 53.47 54.8@ -8.53 127 173 Average
2491.792 79.83 -10.38 60,45 74.88 -13.55 122 159 Peak 2483.536 BO.B6 -10.48 70.38 74.08 -3.62 127 173 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11n HT40 mode

Low channel

Horizontal Vertical
Date: 20239214
y N = = i = = = ] g7l 4B Date: 20231214
1 e
4 1y iy P vy
b \,
e y * I i
S i v w3 |r I=|l
|
704 f A | |
2 / L T84 /
f ! A
B35 { 615 ";«*w“'ﬂ/
oy i 5 gt 1., R gt
a5 475/
s .l
159 150/
73110 73364 23628 736927 2155 2842 o
 reqency (Wi 10 2304 N 155 7
Freq. flesding Factor  Level Limit  Margin Helght Degree Remark Freq. Reading Factar Lewvel Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m  dBuV/m dB  (em) (=} MHz dBuv dB/m  dBuV/m  dBuV/m 4B (cm) =]
2384.712 56.46 -11.85 45.41 5488 -B.59 152 148  Average 2380.728 63.72 -11.82 52.78 54 88 -1.38 118 162 Average
2384.712  78.37 -11.85 59,32  74.88 -14.68 152 148 Peak 2389738 77.74 -11.82 5673  7A.A@  -7.28 116 167 Peak
2422.000 104.00 -10.54 83.06 152 148 Average 2427 @0 11235 -18.94 181 41 116 162 Avarage
2422.000 114.89 -10.94  103.95 152 148 Poak 2422.000 122.69 -10.94 111.75 116 162 Peak
Middle channel
Horizontal Vertical
g7 Level ([dBuvim) Dabe: 20231214 ket (WBuVIm) Dabe: 20231214
.y e
953
7.4
635
u .
T8 a7
. .8
150 145
"o 2348 386, 424, 2462, 2500 0 2048, 2386, 2424, 2462, 2500
Frequency (MHT) Frequeacy (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
MHz dBul dB/m dBuV/m  dBuv/m de  {cm) £°) MHz dBuv dB/m dBuV/m dBuVy/m g8 (cm) {°)
2437.080 104.88 -19.92 G3.88 124 147  Averapge 2437.006 112.78 -18.92 101.86 113 176 Average
2437.08@ 114.85 1@.92 183.93 124 147 Peak 2437.888 122.96 -18.392 112.84 113 176 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

High channel

Horizontal

Vertical

I?'—'.Lml (dBuVim)

Date: 20231214

17 Level (4BuVim) ) ) Date: 2025-12-14
114 1 ) P e
m. .-’_‘ P x.\‘!/.d—' S i P
p—— T I | o Y
Wl T\"’ 7 7 w53 by
H’ .' |'l.l '\‘
Teal Y 79.4 LS
. §
| R - R
B35
“m\ = T + 615 fn e T TS A
78 a8
HE S E
158 153
ETT] 4456 24503 247248 24804 2500 432 450 24502 24728 24804 2500
Frequency MHz] Fraguancy (MHZ)
Fraq. Reading Factor Leval Limit Margin Height Degres Remark Freq. Reading Factor Leval Limit Margin Height Degree Remark
MHz dBul dB/m  dBuV/m  dBuv/m 4B (cm) %) MHz diuv difm  dBul/m  dBuV/m dB  (cm) )
2452.068 184.50 -16.89 53.61 144 147 Average 2452 @08 112 68 -18.89 18171 113 174 average
2452.@68 114.56 -16.89 183.67 144 147 Peak 2457.008 123.55 -18.89 112.76 113 174 Paak
2497.968  56.29 -16.29 46,80 54.66 -8.00 144 147 Average 2484 292 B3I 48 -19.47 52.93 54_88 -1.87 113 174 Average
2497.968 78.95 -18.29 60.66 74,80 -13.34 144 147 Peak 2484,.292 T7B.BS -18.47  68.38 74.00 5.62 113 174 Peak
Low channel
Horizontal Vertical
" Date; 20231214 N Date: 2023.12.14
qzpLevel {0BuVIm) 1ayLovel (8BuvIm)
. 1.1
253 | 5.3
784 f 704
J'I' |
£15 " fa 5.8
475 a7
W na
159 ‘5-9§
2310 23324 23548 23772 23998 2473 2310 23334 3548 23112 23908 2472
Fregquency (MHz) Frequency (MHZ)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m  dBuV/m d8  (cm) __{“J MHz dBuy dé/m  dBuV/m  dBuV/m di (cm) ")
2343.936 56.68 -11.31  45.37 54.80 -B.63 146 161 Average 2389488  63.03 -11.83  S2.86 S48 -1.94 131 175  Average
343,936 79.27 -11.31 58.96 74.8¢  -15.84 146 161 Peak 389,408 79.63 -11.83 [ 74.80 -5.48 131 175 Peak
2412.800 188.57 -18.94  97.63 146 161 Average 24l.900 114.78 -18.94  lei.34 131 175 Average
412,900 122.84 -10.94  111.19 146 161 Peak Mikioae 127.93 -19.94. 116,95 13 15 Pesk

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

Middle channel

Horizontal Vertical
{7 e g by JazA214 {g7Level (dButin} Date: 2023.12.14
1 2
| 123 1.1
A |
[ n } N
95.3} |' -4 959}
1 | 1
| |
T4 f \l, o4
: . | | ! ! ! ,
635 _J ! 635
] preye v - P P i T R SR |
A 478
318 33|
150/ 13
T3 2348 380 2434, 262 2500 230 248, 2386 2434, 2462 2500
Frequency (MHz) Froquescy (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Depree Remark
MHz dBuy dB/m dBuV/m  dBuV/m di  (cm) i"J_ MHz dBuy dB/m dBuM/m dBulV/m di  (cm) (=)
2437.006 118.37 -10.92 99.45 126 151 Average 2437 088 117.86 -10.92 18694 129 158 Average
2437.808 123.64 -19.92 112.72 125 151 Peak 2437.008 131.23 -18.92 120.31 129 158 Peak
High channel
Horizontal Vertical
a7 L8vel 9BuVim| Duie: D121 g vl [dBvem) Dake: 2023-12-14
z
o e
z | - —
n TN M4 e W oW e
\*’A/d‘ P L ,'RJ 3 \/"\"
Nt 5 |
gsal \ 953 \‘
/ | | N
704 a4 “\
X e -
5 T
635 -, " 5 i
st o s g~ e
sl ol
ns nay
15.4] 158
2452 24618 24712 246808 24904 2500 Tusz HME1E 24012 2480.8 uo4 2500
Froquescy (MHzZ] Freguency (MHzl
Freq. Reading Facter  Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuy dB/m dBuV/m dBul/m dE  (cm) {=) MHz dBuv dB/m dBuV/m dBuV/m dB  (em) =}
2462.000 106.96 -18.76 98.20 147 148 Averape 2462.800 11B.56 -18.76 1e7.80 141 169 Average
2452.008 122.66 18.76 111.99 147 148 Peak 2461 008 131.88 -18.76 131.84 141 169 Peak
2495.968  56.48 -18.33 46.87 54.90 -7.93 147 148 Average 2483.517  62.87 -18.48 52.38 54.88 -1.61 141 169 Average
2405 968 78,37 -18.33 50.84 74.88 -13.96 147 148 Peak 2483.517 80.66 -18.48 Jo.18 7489 -3.82 141 169 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11ax HE40 mode

Low channel

Horizontal Vertical
; Date: 20231294 . ’
g ol iR Vg - = - = = = = 1ayLove davim) Date: 202342 14
RERN | 3
: LS " N
A = W
i |
v/“\«.,f g T, \
95,3 \.-l‘,il - |
|
79.4) 9.4
6.5 7 o 638 M""‘“’u wirt”
P e i el " s i 'l
Frds | e
g e
15.9) 155
T 3364 23628 2348 HASE dz Tan 4 73628 73092 2155 1447
Fragquency (MHz] Frequancy (Miz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
MHz dBuv dé/m  dBuv/m  dBuV/m dB  (em) (=) MHz dBuV dB/m  dBuV/m  dBuV/m dB  (em) £*)
2333.1e8 56.48 -11.39 45.81 54,68 -8.99 134 151 Average 2388.936 63.21 -11.83 52.18 5488 -1.82 119 162 Average
2333.108 70.44 -11.39 50.85 J4.08 -14.95 134 151 Peak 2383.936 77,77 11.83 66.74 74.08 -7.26 119 162 Peak
2422.908 184.66 -18.94 93.72 134 151 Average 2477 .88 112.68 -18.94 181.86 119 162 Average
2472.908 118.43 -18.%4 187.55 134 151 FPeak 2422.88@ 125,24 -18,94 114.38 19 162 Peak
Middle channel
Horizontal Vertical
Date; 20231214
qz7Level [aBuvim) 47 Level dEt) Date: 20231214
ma 114
953 5.3
0.4 704
B35 A4l
e it . Atorbe
AT ars
| na
159 159
2310 2348, 366, 2424, 2462, 2500 L
2310 7348, 7385, 7424 62 2500
Frequeacy (MHZ) Frequency (MHE)
Freq. Reading Factor Lewal Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBeV/m db  (cm) £} MHz aBuv dB/m  dBuV/m  douV/m 46 (cm) )
FASE.000, 18253 203 D30 124: 158  Average 2437.680 112.85 -10.92 181.13 111 174 Average
2437.p0@ 118.31 -10.92 187.3% 124 158 Peak 2437.908 125.81 -19.92 114.89 111 178 Pesk

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

High channel

Horizontal Vertical
i Date: 2023-12-14 ) Date: 20231214
127_!‘?."9' L] - g7 Level {dBuVim) . o .
| o, 1.4 Ty
e mff B T
1| Mt ] / Y
953} |J ‘vw.\/"‘ X 95.3] f .
) ‘\
7aal 794 3
| A, 3
o 535 MM’M‘-&&
AT.6 476
" 1]
154 15.9(
..2‘32 24456 2459.2 247248 2480 4 2500 "1‘33 FI LR 24502 4TLE 24564 2500
Freguency {MHz) Frequency (MHZ)
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) *) MHz dbuV dB/m  dBuV/m  dBuV/m di  (cm) (4
1452066 103.95 -16.89 0386 143 147 Average 2053800 112.12 -10.89 101.23 137 175 Average
2452.980 117.58 -16.89 186.79 143 147 Peak 2052.000 125.76 -10.89  114.87 137 175 Pesk
2489 _BAR 56.32 -18.4¢ 45,493 54,86 -&.88 143 147 Average 2488 598 6299 -19.42 51.57 54 0@ -1.43 137 175  Average
1480868 79.19 -16.48 59,89 00 -14.11 143 147 Peak 2488.508 78.58 -10.42 68.88  74.88 -5.92 137 175 Peak
Horizontal Vertical
1ogLevel (B Date: 200034220 A ) Date: 20734220
wa 7
"y 750/
=3 625/
s e T 1} ! I ] I I ! S W
00| W"‘MY son) + TR 1 e
§ g Ay
2 4
w3 S 75|
5 d H
o R 250| 1 1
125 128 |
1060 4400, 800, 11200 14500, 18000 L; )
Frequency (MHz) 1000 4400, 780D, Hm"mmﬂmuu 1461, 18000
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuv  dB/m  dBuN/m  dBuV/m dB {cm)  (*) Wiz douv  db/m  dBuv/m  dBuv/m B (e )
4024.623. 3084 -3.M4. 2968 5460 -25.88 ASA 76 Auerage 4924.600 32.77 -3.84  26.93  54.80 -25.67 156 46 Average
BRI, 4S9 S3uBE ALR 008 SAaal UK 76 gek 4924.680 44.41 -3.84  40.57  74.88 -33.43 156 46 Peak
7386.000 31.87  @.45  32.32  54.80 -21.68 152 301 Average 1356.000 31.88 6.45 344  54.08 -31.56 156 £9 ' Busriage
7385.000 44.75  ©.45  45.18 74,89 -28.88 152 391 Peak et o s R e el ke
8288.000 43.21 ©.37 44.18  54.80 -9.82 126 173 Average 8288 088 47.27 .97 4824 SA.80 -576 171 193 Average
2i08-000 Sl @.9r Sl AAE SRR e R ek R285.98@ S@.8B .97  51.85 74.88 -22.15 171 193 Peak
17881.808 31.30 13.19 44,39 54,88 -9.61 158 232 Average 17170 006 .98 1379 ATEs SA.ed 1831 156 & Busrage
17881.888 43,78 13.19  56.97  74.88 -17.83 158 232 Peak A7 hda  A535 A395  EEad  haoee. AG.en 1%@ o et

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03
Horizontal Vertical
yopLeve! By Date: 2024-07-06 JopLETE (0BUVI) Date: 2024-04-06
7.5 a1,
750 750
65| 65|
0.0 5 Ay 50.0 :
7.8 a5
250 250
12.5 125
18000 19700, F1400. 3100, 24500, 206500 6000 149700, 21400, 23100, 24800, 26500
Frequency (MHz) Frequency (MHZ)
Freq. Reading Factor  Level Limit Margin Height Degres Remark Freq. Reading Factor  Lewel Limit — Margin Height Degree Remark
MHz BV dB/m  dBuV/m  dBuV/m d2  (em) ] MHz dBuv de/m  dEuv/m  dBuWV/m dg  (em) ]
19695.08¢ 19.51 17.55  37.46  53.58 -26.84 153 116 Average 19696.@86 19.79 17.55  37.34  63.58 -26.16 153 118 Average
19696, B8 32,09 17.55 49,64 83,50 -33.86 153 116 Peak 19696, B8 32.53 17.55 SH.BE 83.58 -33.42 153 118 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

For 18-26.5GHz Convert the test distance limit of 3 meters to a limit of 1 meter:

Conversion factor = 20 log (1m/3m) = 9.5 dB , Limit = 54+9.5 = 63.50 dBuV/m @ 1m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

Above 1GHz

802.11b Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark
MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) (®) MHz dBuv dB/m  dBuV/m  dBuV/m dé  (cm) )
2385.488 S8.89 -11.84 47.85 54.80 -6.95 128 158 Average 2387_168 5£3.29 -11.83 52.26 4. 88 -1.74 126 168 Average
2385.488 69.78 -11.84 58.74 74,00 -15.26 128 150 Peak 2387,168  72.49 -11.@3 61.46 74.88 -12.54 126 168 Peak
2412.900 117.87 -18.94  197.83 128 150 Averags 2412.08 123.33 -18.94  112.39 las 168 Average
2417.008 120.28 -10.94 189,34 128 158 Peak 2412 088 126.17 -18.94 115.23 128 168 Peak
Freq. Resading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m dBuv/m dBuV/m d8  (cm) (°) MHZ dBuV di/m dBuV/m  dBuV/m dB  (cm) (=)
425,008 37.58 -3.75 33.83 54.90 -29.17 227 47  Average 4524.800 35.84 -3.75 31.29 54.88 -22.71 151 245 Average
4874 . 088 46.73 =3.75 42.98 F4.00 -31.82 227 47  Peak 424 880 44.59 -3.7% 41.24 74.88 -32.76 151 245 Peak
7235.080 33.35 8.29 33.64 54.00 -28.36 125 246 Average 7236.B800 37.8e @.29 38.89 54.88 -15.91 178 32 Average
7236.008 43.42 8.29 43,71 74.8@ -39.29 135 246 Peak 7236.000  47.64 @.29 47.93 74.88 -26.87 178 32 Peak
8288.008  43.43 0.97 44.48 54.80 -9.60 122 191 Average 8288_000 4749 0.97 48_46 5488 -5.54 178 198  Average
8268.0806 48.7% 8.97 49,72 74.08 -24.28 122 191 Peak H2BE.B0O  51.82 @.97 51.99 7408 -22.81 178 195 Peak
Middle channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m dB  (cm) *) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB (em) (%)
2437 .80 118.19 -10.92 187.27 127 148 Average 2437 808 126.92 -18.92 115.17 114 168 Average
2437.808 120.67 -10.92 189.75 127 148 Peak 2437.008 128.48 -18.92 117.48 114 168 Peak
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV di/m  dBuV/m  dBuV/m dB  {cm) =) MHz dBuv dB/m  dBuv/m  dBuV/m d8  (cm) )
4874.0068 34.51 -3.86  3@.75  54.80 -23.25 156 182 Average 4874.006  33.43  -3.B6  29.57  54.80 -24.43 152 297 Average
4874.008 A46.98  -3.86  432.33  T4.9@ -31.78 156 182 Peak 4874.000 44.98 -3.86  41.12  74.88 -32.88 152 297 Peak
7311.808 33.34  0.18 33.52 S4.80 -20.48 152 277 Average 7311.800  32.97  @.18 33,15 54.88 -20.85 174 368 Average
7311.008  45.41 .18 45,50 74.00 -28.41 152 277 Peak 7311.0080 44.42 @.18 44,68 74,00 -29.48 174 369 Peak
8288.008 43.4¢  ©.97 44,37  54.80 -9,63 125 284 Average 8185.000  47.21  @.57  48.18  54.80 -5.82 181 213 Average
8288.080 48.31  ©.97  49.18 74.80 -24.72 125 284 Peak §298.000 56.84 e.97° 51.31  74.80 -22.13 181 213 ‘Pesk
High channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (=) MHz dBuy dB/m  dBuv/m  dBuV/m dB  {cm) (°)
2462 808 117.65 -18.76 186.89 145 147 Average 2462.000 125.15 -10.76  114.39 136 17@ Average
2462.0808 119.75 -18.76 188,59 145 147 Peak 2462 . 088 127.51 -18.76 116.75 136 178 Peak
2497 .024  57.38 -10.31 46.59 54.00 -7.01 145 147 Average 2483.584 62.05 -10.48 51.57 54.08 -2.43 136 17@ Average
2497 834 69.85 -18.31 59.54 T4.80 -14.46 145 147 Peak 24R3.584 72.67 -18.48 62.19 74.068 -11.81 136 178 Peak
Freq. Reading Factor Lavel Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuly dB/m dBuV/m  dBulV/m dB  (cm) {*) MHz dBul dB/m dBuY/m dBuV/m dB  (cm) ]
4924. 008 34.86 -3.84 31.82 54.80 -22.98 156 281 Average 4974 o600 35.54 -3.84 31.78 54.88 -22.38 154 353 Awverage
4924.808  44.81 -3.84 48.37 74.80 -33.83 156 281 Peak 4924.920 46,78 -3.84 437,94 J4.@8 -31.86 154 353 Peak
7386.008 33.63 2.45 34.88 54.86 -19.92 152 184  Average 7366.0800 33.69 .45 34.14 54.98 -19.86 151 299 Average
7386.008 43.95 9.45 44 .48 T4.80 -29.60 152 194 Peak 73Bc.ee0 44,47 8.45 44.93 74.8e8 -29.88 151 299 Peak
G288.008 43.51 8.97 44 48 5488 -9.52 128 203 Average B288.808 47.40 8.97 48,37 54.88 5.63 169 207 Average
HB288.808  48.8B 8.97 49,85 Ja.88 -24.15 128 283 Peak 82583000 58,37 8.97 51.94 74.88 -22.06 169 287 Peak
Note:

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11g Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Aemark Freg. Reading Factor Leval Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m dBuV/m B (cm) *) MHz dBuV dB/m  dBuv/m  dBulV/m d8  (cm) £}
2373.856 57.81 -11.12  45.89  54.88 -B.11 131 151 Average 2389.488 64.07 -11.03 53.04 54.90 -0.96 126 175  Average
2373.856 7@.19 -11.12 59.87  74.80 -14.93 131 151 Peak 2389.488 B88.98 -11.03 £9.95 74.08 -4.85 126 175 Peak
2412.p80 110.68 -18.94  99.66 131 151 Average 2412.9080 117.55 -19.94  186.61 126 175 Average
2412.900 120.05 -10.94 189.11 131 151 Peak 2412.8088 127.52 -10.94 116.58 126 175 Peak
rey. ReAding Factos Lvel, timit Hargin Height Degree:Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
¥ =
MHz dBuV dB/m  dBuV/m dBuV/m dé  (cm) %) Mz ABav dB/m  dBul/m  dBuVjm 48 (om) G
::i:‘gg: i:i: :;;: i;"'g: g:'gg :;’;‘:g i:: i e 4824.000 33.11 -3.75  29.36  54.00 -24.64 158 156 Average
S5 668, 3064 b5 f538 thge Sie G5 61 A" 4824.800 45.76 -3.75  42.81 74.88 -31.99 158 156 Peak
723‘;'%6 S b die: Gaed e an GG P":ag’a 7236.000 32.22 ©.29  32.51 54.88 -21.49 155 212 Average
i i g o s A B ey 3 Si o 7236.980 43.96 8.29 44,25 74,88 -29.75 155 212 Peak
B;BB‘GBG :8';? :'g? :;‘aa ?:':ﬁ -éa‘;,a izg 25: :":ag" 8288.800 47.26 ©.97 A8.23 54,88 -5.77 172 192 Average
: : . ‘ : . = 8288.900 51.87 ©.97  52.864 74,80 -21.96 172 192 Peak
Middle channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBu¥  dB/m  dBuV/m  dBul/m dB  (cm) (*) MHz  dBuv  dE/m  dBuV/m  dBuV/m dB  (cm) (*)
2437 808 110.77 -18.92 39.85 127 148 Average 2437.000 118.79 -18.92 187.87 128 173 Average
2437.90@ 120.17 -18.92 189.25 127 148 Peak 2437.900 128.61 -18.92 117.89 128 173 Peak
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Leval Limit Margin Height Degree Remark
MHz diuy dB/m  dBuV/m  dBuV/m dB  (cm) {2y MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) [&D]
4874 @0R  31.98 -3.B6 29.12 54.88 -24 B8 154 360 Average 4874.008 33.18 -3.86  29.24 54.80 -24.76 152 53 Average
4874.008 44,79 -3.86  4B.93  74.8@ -33.87 154 368 Peak 4874000 44,32 -3.86  49.46  74.90 -33.54 152 53 Peak
7311.808 31.92  @.18 32.18  S54.88 -21.980 158 220 Average 7311.888 32.82 @.18 32.20 54.88 -21.88 155 224 Average
7311.008 43.53 @.18  43.71  74.8@ -30.29 158 220 Peak 7311.00@ 43,34  @.18  43.52 74.88 -30.48 155 224 Peak
8288.002 43.40  9.97 44.37  54.88 -9.63 126 212 Average 8288.000 47.34  ©.57  48.31 54.09 -5.69 178 205 Average
8288.888 4B.77 @.97 49.74 74.88 -24.26 126 212 Peak B288.808 51.28 ©.97  52.17 ja.Ba -21.83 178 205 Peak
High channel
Horizontal Vertical
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Reading Factor  Level Limit Margin Height Degree Remark
MHz dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) %) MHz  dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) [&]
2461.008 11087 -18.74 99.31 147 148  Average 2452.9988 117.97 -1e.76 187.21 137 175 Average
2462.008 119.60 -19.76 198.84 147 148 Peak 2452.000 127.62 -10.76 116.86 137 175 Peak
2496928 56.63 -18.31 4632 5488 -7.68 147 148 Average 2453 581 63.91 -18.48 53.43 s4.e8 -p.57 137 175 Average
2496.928  78.86 -18.31 59.75  74.88 -14.25 147 148 Peak 2483.581 B2.93 -10.48 72.45  74.80 -1.55 137 175 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) () Wiz dBuv  dB/m  dBuv/m _ dBuv/m @& [cm) G)
igi:-gg ig‘gg 22:’ 32-23 ?‘:g g;‘f; :2: gi’ ﬁ‘*;"ge 4924.800 33.23 -3.84  29.39  54.80 -24.61 152 264 Average
: ¥ - = . $ - ea 4024 800 45.23 -3.84 41.39 74.80 -32.61 152 264 Peak
::g?-gz :;-2; s-:: 3:;: ;‘:3 '::-3; i:; ::i :"E;“Be 7386.800 32.1@ B8.45 32.55 54,80 -21.45 156 122 Average
4o : g = . . e 7386.800 44,09 8.45 44,54 74.80 -29.46 156 122 Peak
8283.880 43.33  8.97 44,30  S4.88 -9.78 121 138 Average 8288.000 47.31  ©.97  48.28  54.80 -5.72 177 206 Average
B2BE.p0@ 48,74 8.97 49.71 74.80 -24.25 121 199 Peak 8288.000 S1.58  ©.97 355 74.080 -21.45 177 206 Peak
Note:

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11n HT20 Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark
MHz dBuy dé/m  dBuV/m  dBuV/m dB  (cm) () MHz dBuv dB/m  dBuV/m  dBuV/m dB  {cm) (%)
2385.712 56.56 -11.84  45.52 54.88 -B.48 131 153 Average 2388.96@ 63.8@ -11.83 52.77 54,80 -1.23 138 177 Average
7385.712 69.87 -11.84 58,83  74.8@ -15.17 131 153 Peak 2388.960 77.84 -11.83 66.81  74.80 -7.19 13@ 177 Peak
2412.902 109.99 -10.94  99.85 131 153 Awerage 2412.000 115.99 -10.94 1@4.15 130 177 Average
2412.000 1206.802 -10.94  109.08 131 153 Peak 2412.000 126.B8 -10.94 115.94 138 177 Peak
, R ; ; . 1 F e imi i ]
Freq. Reading Factor Level Limit Margin Height Degres Remark Erell: Raaling ko Letel S Hacgin Helgit Doprie: Remarl:
MHz  dBuV  dB/m  dBul/m  dBu\/m 8 (em)  (9) MHz  dBuV  dBfm  dBuV/m  dBuV/m g (cw) ()
4824.000 34.51 -3.75  30.76  54.80 -23.24 151 59 Average 4823069 3283 o395 2500, 5486 -24.90. 157 332 Avermpe
4824.000 45.34 -3.75  41.59  74.80 -32.41 151 59 Peak afa-omd  AGER Cim  gLPLC /R0 TaRds Gl R ek
7236.008 32.57  ©.29  32.86  54.08 -21.14 153 274 Average TRHINRE. 30l B 32980 ShiEe <ZlA: dul 25 [Aversgs
7236.000 42.91 ©.29  43.20 74.80 -30.88 153 274 Paak F236; 008 :3'39 9.24 :“"3 7:'96 A8, Aal 73 z”k
8288.900 43.80 ©.97  44.86  54.80 -9.94 123 216 Average :igﬁ‘ggg 51:‘: g'g; Sg'fi zd‘x 2?";2 12; 1§7 i
8288.000 48,87 @.97  49.84  74.8@ -24.16 123 216 Peak ¥ ” 3 ; Y TR ko
Middle channel
Horizontal Vertical
Freq. Reading Facter  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m a8 (cm) (%) MHz  dBuV  dB/m  dBuVfm  dBuV/m db (em) (%)
2437.600 109.80 -10.92  95.88 127 150 Average 2437.800 113.84 -19.92  187.12 126 162 Average
2437.800 120.41 -10.92  109.49 127 150 Peak 2437.000 128.72 -18.92 117.80 126 162 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor  Level Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m dBulV/m dB  (cm) {®) MHz dBuv dB/m  dBuV¥/m  dBuV/m dB  (cm) *3
4874.800 32.60 -3.86  28.74  54.88 -25.26 152 81 Average 4874.968 32.91 -3.86  29.05 54.08 -24.95 152 281 Average
4874.008 45.52 -3.86  41.66 74.88 -32.34 152 81 Peak 4R74.088 43.63 -3.86 39.83  74.88 -34.17 152  2B1 Peak
7311.808 31.53  @.18  31.71  54.80 -22.29 155 2@ Average 7311.888 31.62 ©.18  31.89  54.08 -22.20 159 240 Average
7311.800 43.96 0.18  44.14  74.80 -29.B6 155 20 Peak 7311.080 43,54 @.18  43.72 74,80 -3@.28 159 240 Peak
8288.000 43.16  ©.97 44,13  54.80 -9.87 122 208 Average 8I88.808 47.31 ©.97 4828 S4.88 -5.72 177 212 Average
8208.008 48.50  ©.97  49.47  74.80 -24.53 122 208 Peak 8288.000 51.81 ©.97 51.98 74,00 -22.82 177 212 Pesk
High channel
Horizontal Vertical
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuM/m  dBuV/m dB  (cm) ¢®) MHz  dBu¥  dB/m  dBu¥/m  dBuV/m dB  (cm) (°)
2462.000 109.23 -10.76  98.47 122 159 Average 2462.000 115.82 -18.76 105.86 127 173 Average
2462.000 119.58 -10.76 108.82 122 159 Peak 2462.000 127.28 -18.76 116.52 127 173 Peak
2491.792 56.43 -10.38  46.85 54.88 -7.95 122 159 Average 2483.536 63.95 -18.48  53.47  54.88 -@.53 127 173 Average
2491.792 7@.83 -1€.38  60.45  74.89 -13.55 122 159 Peak 2483.536 B6.B6 -18.48 78.38  74.88 -3.62 127 173 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (*) MHz  dBuV  dBfm  dBuM/m  dBuV/m 8 (cm) )
4924.982 32.84 -3.84  29.88  54.80 -25.80 154 76 Average 4924.808 32.77 -3.84  28.93  54.00 -25.87 150 46  Average
4974.0090 44.92 -3.84 41,88  74.80 -32.92 154 76 Paak 4974.008 44.41 -3.84  40.57 74,08 -33.43 150 46 Peak
7386.880 31.87  ©.45  32.32 54.80 -21.68 152 381 Average 7386.800 31.99  ©.45  32.44 54.80 -21.56 156 89 Average
7386.088 44.75 8.45 45,28 T4.00 -28.8@ 152 381 Peak 7385.008 a3 .89 a.45 44 .34 74,88 -29.66 156 89 Peak
AIEE_gaa 43.21 B.a97 44 1B 5488 -9_A2 126 173 Awverage 8208 608 4727 a.97 AR _24 54.08 -5.76 171 193 Average
8288.886 51.34  8.97  52.31  74.8@ -21.69 126 173 Peak 8288.00¢ GB.88  ©.97  51.85  74.80 -22.15 171 193 Peak
178B1. 068 31.3e 13.19 44.38 54.00 -9.61 15@ 232 fAverage 17779 .008 38.99 12.79 43.89 54.80 -18.31 158 @ Average
17861.008 43.78 13.19  56.97  74.80 -17.03 158 232 Peak 17779.008 45.35 12.79  58.14  74.80 -15.86 158 @ Peak
Note:

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11n HT40 Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHZ dBuV dBfm  dBuV/m  dBuVim di (cm) ) MHz dBuv dB/m  dBu¥/m  dBuV/m ds  (cm) 4,
2384.712 56.46 -11.85 45.41 54.88 -5.5% 152 148 Average 2383.728 63.72 -11.82 52.7@ 54.88 -1.38 116 162 Average
2384.712 78.37 -11.85 59.32 T4.88 -14.68 152 148 Peak 2385,728 77,74 -11.82 B6.72 74 .88 -7.28 116 162 Peak
2422 @08 184.82 -18.94 93_9a 152 148 Average 2422.000 112.35 -10.94 1@1.41 118 162 Average
2422.980 114.89 -18.94 183.95 152 138 Peak 2422 008 122.6% -18.94 111.75 116 162 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freqg. Reading Factor Level Limit  Margin Height Degree Remark
MHz diuV di/m dBulfm dBulfm di  (cm) ) MHz dBuv dB/m dBul/m  dBuV/m dB  (cm) {%)
4844 .808 34.39 =379 39.68 54.0@ -23.48 158 188 Average 4844 . 000 32.93 =3.79 29.14 54.80 -24.86 155 214 Average
4844 608 45.52 -3.79 41.73 74.88 -32.27 158 188 Peak 4844 000 45.16 -3.79 41.37 74.88 -22.63 155 214 Peak
7266 .008 31.46 @.26 31.72 54.00 -22.28 147 384 Average 7266080 31.57 8.286 31.83 54.88 -22.17 152 338 Average
7266.008  43.81 a8.26 4487 74.88 -29.93 147 4 Peak 7266.008 43.29 8.26 43.55 74.88 -39.45 152 33@ Peak
B2BH.00B  22.94 8.97 43.91 54.08 -18.62 125 211 Average 8283_088 47.81 8.97 48_78 s4.88 -5.22 176 206 Average
B288.008 48.82 8.97 49.59 74,00 -24.4]1 125 211 Peak 8288 .000 51.73 e.97 52.7@ 74.88 -21.30 178 286 Peak
Middle channel
Horizontal Vertical
Freq. Reading Factor Leuvel Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (*) MHz dBuY dB/m  dBu¥/m  dBuV/m dB  (em) ()
2437.980 104.80 -18.92 93,88 124 147 Average 2437.800 112.78 -10.92 161.86 113 176 Average
2437 088 114.85 -18.92 183,93 124 147 Peak 2437.@00 122.% -19.92 112.04 113 176 Peak
Freq. Reading Factor Leval Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) =) MHz dBuv dB/m  dBuV/m  dBuV/m dB (cm) (°)
4874.800  32.91 -3.88 29.85 54.08 -24.95 153 144 Average 487,000 32.93 -3.86 29.87 54,98 -24.93 151 16 Average
4874600 44.58 -3.88 40.72 74.88 -33.18 153 144 Peak 4874.@00 45.76  -3.86 41.98 74.08 -32.18 151 16 Peak
7311.808 31.52 @.18 31.78 54.88 -372.38 158 319  Average 7311.e00 31.75 @.18 31.93 54,08 -23.87 154 328 Average
7311.800 44.44 8.18 14,62 74.@8 -29.38 158 319 Peak 7311.e08  43.%0 a.18 44.88 74.88 -29.92 154 328 Peak
Gi188.000 43.60 2.97 44.57 54.08 -9.43 124 286 Averags B288.090  47.67 e.97 48.564 54,88 -5.36 175 286  Average
8288.000  4R.92 .97 49.59 7488 -24.11 124 206 Peak 2288.800  51.51 .97 52,48 74,08 -21.52 175 86 Peak
High channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHZ dBuy dB/m  dBuV/m  dBuV/m dB  (em) ) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (*)
2452.860 104.58¢ -10.89 93.61 144 147 Average 2452.008 112.60 -18.89 191.71 113 174 Aversge
2452.080 114.56 18.89 103,67 144 147 Peak 2452 8028 123.65 -18.89 112.76 113 174 Peak
2497 968 56.29 -16.329 Af 08 5488 -B_88 144 147  Average 2484 ,292 63.40 -l@.47 52.93 54.00 -1.87 113 174 Average
2457 .960 72.95 -10.29 60,66 74.88 -13.34 144 147 Peak 2484292 78.85 -18.47 68,38 74.08 -5.62 113 174  Peak
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  [cm) {°) MHZ dBuV dB/m  dBuVim  dBuV/m dB (cm) (=)
4994 _p0a 3281 -3.92 28 .89 5468 -25.11 155 fi2  Average 4584 . 008 32.86 =38 28.94 54.88 -25.86 158 284 Averags
4904.000 46.17  -3.92 42.25 74.08 -31.75 155 62 Peak 4084 988 45.38 -3.92 41.38 74.8@ -32.62 158 204 Peak
7356.000 31.51 8.37 31.88 54.00 -22.12 152 1 Average 7356.0680 31.56 8.37 31.93 54.88 -22.87 153 161 Average
7356.008 43.83 8.37 44.20 74.80 -29.88 152 1 Peak 7356.880 42.94 a.37 43,31 74.88 -3@8.69 153 161 Peak
B2BE.080  43.55 2,497 44,52 54.00 -9.48 127 198 Average B288.080 A47.4@ .97 48.37 54.08 -5.83 174 208 Average
B288.080 48.81 e.97 49.78 7408 -24.23 127 198 Paeak 185088 51.16 @.97 52.13 74.88 -21.87 174 208 Peak
Note:

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03

802.11ax HE20 Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor Lewel Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz deuy dB/m  dBuV/m  dBuV/m dB  (cm) (*) MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (%)
2343.936 56.68 -11.31 45.37 5488 -B.63 146 161 Average 2369488 63.85 -11.83 52.86 54 .08 -1.54 131 175 Average
2343.536 70.27 -11.31 58.95 74,88 -15.84 146 161 Peak 2389.488 79.63 -11.83  &8.60 74,08 -5.40 131 175 Peak
2412.808 188.57 -18.94 97.63 146 161 Average 2417 888 11478 -18.54 18384 131 175 Average
2412.880 122.84 -18.94 111.18 146 161 Peak 2412.880 127.93 19.54 116.99 131 175 Peak
Freq. Reading Factor Lewel Limit  Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m di  (em) ") MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (%}
4824.0080 33.10 -3.75  29.35  54.8 -24.65 153 113 Average 4824.000 32,89 -3.75  29.14  54.00 -24.86 157 2166 Average
4g2a.80@ 45.72 -3.75% 41.97 74.08 32,83 153 113 Peak 4824 080 45,26 ~3.7% 41.51 74.08 -32.49 157 266 Peak
7236.008 31.88  @.29  32.17  54.89 -21.83 158 136 Average 7236.800 31.95  ©0.29  31.24  54.00 -21.76 152 20 Average
7236.088  43.35  0.29  43.64  74.88 -30.36 158 136 Peak 7236.800 44.24  B.29  44.53  74.00 -29.47 152 24 Peak
B2B8.@08 43.00 8.97 44,57 54.88 -9.43 121 285 Average 8288.000 A7.61 p.97 AR.58 5400 -5.42 178 193 Average
8288.000 43.24  €.97  50.21  74.e¢ -23.79 121 285 Peak 8288.800 51.37  8.97  52.34  74.88 -21.66 175 193 Peak
Middle channel
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degres Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
Mz dBul B dREVR  dBe/m dB  fem} (%) MHz  dBuV  dB/m dBuV/m  dBuV/m a6 (cm) ()
2437.088 11837 -18.92  99.45 126 151 Average 2437.080 117.86 -10.92 106.94 129 158 Average
2437.008 123.84 -10.92 1l12.72 126 151 Peak 2437 980 131.23 -19.92 138,31 179 158 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz diuy di/m  dBu¥/m  dBuV/m dB  {cm) (o) MHz dBul di/m  dBuV/m dBuV/m dB  (cm) {%)
4574 800  34.06 -3.86 3@.20 54.80 -23.8@ 155 181 Awverage 4874808 32.91 -3.86 25,85 54.80 -24.95 159 173 Awverage
4874.800 44 29 -3.86 48.43 74.00 -33.57 155 181 Peak 4R74.808  45.46 -3.86 41.68 74.88 -32.48 159 173 Peak
7311.808 31.56 B.18 31.74 5488 -22.36 152 55 Average 7311.e08 31.67 @.18  31.85 54.88 -22.15 151 389 Average
7311.060 45.12 9.18  45.30 74.99 -28.78 152 55 Peak 7311.800 43.48  ©.18 43,58 74.00 -30.42 151 389 Peak
B285.000 43.34 B.97 44,31 54.08 -9.69 129 142  Average B286.808 47.16 8.97 4[.13 54.68 -5.87 174 181 Average
BI88.800  48.95 .97 49.93 74.88 -24.88 129 142 Peak B288.208 51.18 e.97 52.15 74.28 -21.85 17a 181 Peak
High channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Facter Level Limit  Margin Helght Degree Aemark
MHz dBuv dB/m  dBuv/m  dBuv/m dé  (cm) (°) MHz dBuV dBfm  dBuV/m  dBuV/m dB  (cm) (=)
2452.800 108.96 -10.76 98.20 147 148 Average 2462.080 118.56 -18.76 1@7.8e 141 189 Awverage
2462 880 127.66 -10.76 111.98 147 148 Peak 2462.008 131.88 -18.76 121.84 141 169 Peak
2495.968 56.49 -10.33 46.07 54.80 -7.93 147 148 Average 2483.517 62.87 -18.48  52.39  54.88 -1.61 141 169 Average
2495.568 78.37 -18.33 68.84 T4.00 -13.96 147 148 Peak 2483.517 B@.66 -19.48 78.18 74.08 -3.82 141 169 Peak
Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuy dB/m dBuVfm  dBuV/m dB  (cm) (") MHz dBuV dB/m dBuV/m  dBuV/m dB  (cm) (=)
4924 . 088 34.44 -3.84 30.608 54.88 -23.40 151 148  Average 4924 .800 32.86 -3.84 29.82 54.00 -24.98 149 18% Awverage
4524 .800 44,48 -3.84 40,64 74.88 -33.36 151 148 Peak 4924 860 44.92 -3.84 41.88 74.88 -32.92 149 16% Peak
7386.008 31.79 @.45 32.2a4 54.80 -21.76 154 191  Average 7386.000 31.95 8.45 32.48 54.88 -21.68 156 358  Average
7386.0088 43.18 @.45 43.63 74.88 -38.37 154 191 Peak 7386.860 43.49 @.45 43.94 74.88 -30.86 156 358 Peak
8288.000 43.16 @.97 44.13 s4.8@ -9.87 126 206 Average B8188.800 47.3e ©.97 48.27 54.e8 -5.73 174 287 Average
8288. 008 48.78 8.97 49.75 74.88 -24.25 126 286 Peak B28E.B@0 51.23 a.97 52.28 74.80 -21.8@ 174 287 Peak

Note:
Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ231124120RF03

802.11ax HE40 Mode:

Low channel

Horizontal Vertical
Freq. Reading Factor  Leval Limit  Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuv/m  dBuV/m ds  (cm) (*) MRz  dBuv  dB/m  dBuv/m  dBuv/m 3B (cm) ™
2333.1@8  56.48 -11.39  45.81  54.88 -89 132 151 Average 2386.936 63.21 -11.83  52.18  54.80 -1.82 119 162 Average
2333.1e0  7@.44 -11.3%  59.85  74.8@ -14.95 134 151 Peak 2388.936  77.77 -11.83  66.74  74.88 -7.26 119 162 Peak
2422.608 184.66 -18.94  93.72 134 151 Average 2423.000 112.88 -10.94 101.86 112 162 Average
2422.800 113.49 -1@.54  1987.55 134 151 Peak 2422.000 125,24 -18.94 114.30 119 162 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv  dBfm  dBuV/m  dBul/m dB  (cm) ) MHz dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°}
4844.800 32.94 -3.79 29.15 54.00 -24.85 159 98 Average 4844 809  32.91 -3.79 29.12 54.88 -24.88 150 43 Average
4B44.P00@ 45.39  -3.79 41.68 74.08 -32.48 159 98 Peak 4844.808 44.98  -3.79 41.11 74,88 -32.89 15@ 43 Peak
7266.800 31.88  ©.26  31.86  54.09 -22.14 154 327 Average 7266.808 31.62 9.26 31.88  54.8@ -22.12 152 157 Average
7266.000 43.17 0.26 43.43 74.08 -38.57 154 327 Peak 7266.808 43,54 8.26 43.80 74.88 -3@.20 152 167 Peak
8288.008 43.27 .97 44,24 s4.88 -9.76 121 198 Average 8285.e00 47.84 e.97 48.81 S54.88@ -5.12 179 281 Average
R788. 000 48.62 @97 49,59 74.08 -24.41 121 198 Peak B288.600 G1.38 e.97 52.35 74.88 -21.65 179 281 Peak
Middle channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Leval Limit Margin Height Degree Remark
MHz dBul dbfm dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dBfm dBuV/m dBuv/m a8 (cm) (%)
ZATN0N: PR A0 AR 194 ASE AuEEagE 2437.608 112.05 -10.92 161.13 111 174 Aversge
2857000, JARIL -19.92: 197,39 124 158 Peak 2437.008 125.81 -10.92 114,89 111 174 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuY di/m  dBuV/m  dBuV/m dB  (cm) {?) MHz dBuV dB/m  dBuV/m  dBuV/m dé  (em) {%)
AR74 888 32.76 -3_86 2R_98 54.88 -35.18 154 43 Average 4574 pae 32.89 -3.86 29.83 54.00 -24.97 151 65 Average
4874, 000 45.72 -3.86 41.86 J4.e@ -32.14 154 43 Peak 4874 808  44.51 -3.86 48,65 74.00 -33.35 151 66 Peak
7311.@88  31.57 9.18 31.75 54.08 -22.25 151 31 Average 7311.808  31.64 8.18 31.82 54.80 -22.18 152 196 Average
7311.000 43.12 0.18 43.30 74.08 -30.78 151 31 Peak 7311.600 43,98 8.18 44,16 74,00 -29.84 152 196 Peak
8288.080 43.83 .97 44, 68 54.08 -9.48 126 174 Average B288.000 47.62 .97 48.59 54.00 -5.41 174 208 Average
828%.200  48.38 2.97 43,85 74.08 -24.15 126 174 Peak 8288.800 51.19 8.97 52.16 74.00 -21.84 174 208 Peak
High channel
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV dB/m dBulfm dBul/m dB  {cm) {°) MHz dBuv dB/m dBul/m dBuV/m dB  {em) ("J_
2452 .@0@ 193.95 -18.89 93.06 143 147 Average 2452.800 112.12 -19.89 181.23 137 175 Average
2452.008 117.68 -18.89 186.79 143 147 Peak 2452.000 125.76 -1@.89 114.87 137 175 Peak
24B9_B6E  56.32 -168.48 45.92 54.88 -B.88 143 147 Average 2488.508  62.99 -10.42 52.57 s4.p8  -1.43 137 175 Average
24E9 . 868 78,29 -18.48 59.89 74.88 -14.11 143 147 Peak 2488 .508 78.5@0 -10.42 68.08 74.08 -5.92 137 175 Peak
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dE  (cm) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) )
4904.008 32.89 -3.92  28.97 54.8@ -25.83 156 331 Average 4904.000 32.74 -3.92  28.82  54.80 -25.18 152 68 BveroaE
4904.068 44.46 -3.92 49,54 74,00 -33.46 156 331 Peak 4984 080 44.26 -3.92  48.34  74.80 -33.66 152 &8 Peak
7356.080 31.59  ©.37  31.96  54.80 -22.84 151 74 Aversge 7356.088 31.62 ©.37 31.99  54.60 -22.81 156 357 Average
7356.009 43.21 2.37 43.58 7420 -38.42 151 74 Peak 7356.000 43.52 .37 43.89 74.8@ -30.11 156 357 Peak
a9 Aea 4388 @67 ‘ddée S48 S3A8A 143 28] JAverage A288.88@ A47.58  ©.97  48.55  S54.8@ -5.45 175 216 Average
E2BE.088 48,84 8,97 459,81 74.80 -24,15 122 202 FPeak 8288.088 51.84 8.97 52.81 74.8@ -21.99 175 216 Peak
Note:

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03
Conducted Spurious Emissions:
Delta Peak to
Channel Fr(?\(illlj_lezl;cy Band((leErE;ssmn I(‘(Jénc';[ Result
Chain 0 Chain 1
B Mode
Low 2412 51.95 50.81 >20 PASS
Middle 2437 48.85 50.82 >20 PASS
High 2462 50.15 52.32 >20 PASS
G Mode
Low 2412 43.95 46.78 >20 PASS
Middle 2437 45.30 44.62 >20 PASS
High 2462 45.84 46.65 >20 PASS
N20 Mode
Low 2412 43.74 44.63 >20 PASS
Middle 2437 44.01 46.62 >20 PASS
High 2462 46.19 45.54 >20 PASS
N40 Mode
Low 2422 39.78 38.67 >20 PASS
Middle 2437 39.27 39.86 >20 PASS
High 2452 41.43 40.20 >20 PASS
AX20 Mode
Low 2412 43.42 43.55 >20 PASS
Middle 2437 45.06 42.26 >20 PASS
High 2462 42.33 46.91 >20 PASS
AX40 Mode
Low 2422 37.56 38.54 >20 PASS
Middle 2437 39.26 39.43 >20 PASS
High 2452 37.84 40.26 >20 PASS

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03

B Mode (Chain 0)
Low Channel

Spectrum ||:|z|?:| I

Ref Level 30,00 dBm Offset 10,50 dé & RBW 100 kHz

e ALL 30 dB SWT 265 ms w VBW 300 kHz  Mode Auto Sweep
@ 1Pk View

M1[1] 10,77 dBm

2.4123 GHz
D1[1] 51.95 dB
s 17.9202 GHz

-20 dBm:

-30 dBm

-40 dBm

] i
5 o wwﬂﬂ—ﬂ’v*""ﬂw'm.imm.wwwn»mmi'mb MW‘“"‘M'""l“'“JM"*‘""N%WMWWMMWW

-6 dBEm:

Start 30.0 MHz 1001 pts

Stop 26.5 GHz
T . |
L B, | _J W e

Date: 22,DEC 2023 09:55:17

Middle Channel
Spectrum [@

Ref Level 30,00 dBm Offset 10,50 dBé & RBW 100 kHz
o AT 30 dB SWT 265 ms w YBW 300 kHz
@ 1Pk View

Mode Auto Sweep

M1[1] B, 41 dBm
2.4123 GHz
D1[1] 48.85 dB
4.5528 GHz

20 dBm

I
10 dBm

0 dBrm:

-10 dBm—

-11.590 dBm

-20 dBm:

-30 dBm

-40 dBm

) i, f
i 'W%»j-wmﬂaum;nmh WMJ*IWHF‘J*'ULJ‘IWWMJWMJ“ +’\«"‘Lﬂ*ﬂIJ i Mg o

DR

-6 dBEm:

Start 30.0 MHz 1001 pts

Stop 26.5 GHz
T . |
L B, | _J W e

Date: 22,DEC 2023 10:02:27
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03

High Channel

Spectrum |I:I:?:l I
Ref Level 30,00 dBm Offset 10,50 dB @ RBW 100 kHz
e ALL 30 dB SWT 265 ms w VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 2,07 dBm
2.4652 GHz
20 dBm D1[1] 50.15 dB
4.4734 GHz
#1
10 dBm
0 dBm:
“HLdBm=Fn1 10,930 dBm
-20 dBm:
-30 dBm
-40 dBm: r«‘;(]
gl A Stk 1 J""'M ' :
{5 s A TR YUY WV TRV B LTS TS RT SV O
-60 dBm:
Start 30.0 MHz 1001 pts Stop 26.5 GHz

| T e
L JU ] o

Date; 22,DEC. 2023 10:15:10

B Mode (Chain 1)
Low Channel

Spectrum |I:I:?:l I

Ref Level 30,00 dBm Offset 10,50 dé & RBW 100 kHz

e ALL 30 dB SWT 265 ms w VBW 300 kHz  Mode Auto Sweep
@ 1Pk View

M1[1] 9,57 dBm
2.4123 GHz
D1[1] 50.81 dB
17.9731 GHz

M3

20 dBm

10 dBm

0 dBrm:

~10-dBm=11r1 10,430 drm

-20 dBm:

-30 dBm

-40 dBm

‘J "I.|
PO | PR, Sl W Y Y DY bl N i gobvons

-6 dBEm:

Start 30.0 MHz 1001 pts

Stop 26.5 GHz
T . |
L B, | _J W e

Date: 22.DEC 2023 10:53:23
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ231124120RF03

Middle Channel
Spectrum | [a

Ref Level 20,00 dBm Offset 10,50 dB & RBW 100 kHz

o ATE 30 dB - SWT 265 ms w VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 2.85 dBm
2.4388 GHz
20 dBm D1[1] 50.82 dB
4.4734 GHz
W1
10 dBm
0 dBm

10-cim=—tt01 -10.150 dBn
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